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Section I — A. Introduction

INSTRUCTIONS FOR CLASSIFYING THE UNDERLYING
CAUSE OF DEATH, 2005

A. INTRODUCTION

This manual provides instructions to mortality medical coders and nosologists for coding
the underlying cause of death from death certificates filed in the states. These mortality
coding instructions are used by both the State vital statistics programs and the National
Center for Health Statistics (NCHS), which is the Federal agency responsible for the
compilation of U.S. statistics on causes of death. NCHS is part of the Centers for Disease
Control and Prevention.

In coding causes of death, NCHS adheres to the World Health Organization
Nomenclature Regulations specified in the most recent revision of the International
Statistical Classification of Diseases and Related Health Problems (ICD). NCHS also
uses the ICD international rules for selecting the underlying cause of death for primary
mortality tabulation in accordance with the international rules.

Beginning with deaths occurring in 1999, the Tenth Revision of the ICD (ICD-10) is
being used for coding and classifying causes of death. This revision of the Classification
is published by the World Health Organization (WHO) and consists of three volumes.
Volume 1 contains a list of three-character categories, the tabular list of inclusions and
the four-character subcategories. The supplementary Z code appears in Volume 1 but is
not used for classifying mortality data. Optional fifth characters are provided for certain
categories and an optional independent four-character coding system is provided to
classify histological varieties of neoplasms, prefixed by the letter M (for morphology)
and followed by a fifth character indicating behavior. These optional codes are not used
in NCHS. Volume 2 includes the international rules and notes for use in classifying and
tabulating underlying cause-of-death data. Volume 3 is an alphabetical index containing
a comprehensive list of terms for use in coding. Copies of these volumes may be
purchased in hardcopy or on diskettes from the following address:

WHO Publications Center
49 Sheridan Avenue
Albany, New York 12210
Tel. 518-436-9686
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NCHS has prepared an updated version of Volume 1 and Volume 3 to be used for both
underlying and multiple cause-of-death coding. The major purpose of the updated
version is to provide a single published source of code assignments including terms not
indexed in Volume 3 of ICD-10. NCHS has included all non-indexed terms encountered
in the coding of deaths during 1979-1994, under the Ninth Revision of the International
Classification of Diseases (ICD-9). Due to copyright considerations, the updated
Volumes 1 and 3 may not be reproduced for distribution outside of NCHS and State vital
statistics agencies. With the availability of the updated Volumes 1 and 3, NCHS will
discontinue publishing the Part 2e manual, Non-indexed Terms, Standard Abbreviations,
and State Geographic Codes as Used in Mortality Data Classification that was first
published in 1983. The list of geographic codes (Appendix C), the list of abbreviations
used in medical terminology (Appendix D), and the synonymous sites list (Appendix E)
are included in this publication.

ICD-10 provides for the classification of certain diagnostic statements according to two
different axes - etiology or underlying disease process and manifestation or complication.
Thus, there are two codes for those diagnostic statements subject to dual classification.
The etiology or underlying disease process codes are marked with a dagger (1), and the
manifestation or complication codes are marked with an asterisk (*) following the codes
in ICD-10. NCHS does not use the asterisk codes in mortality coding. For example,
cytomegaloviral pneumonia has a code marked with a dagger (B25.07) and a different
code, marked with an asterisk (J17.1*). In this example, only the dagger code (B25.0)
would be used.
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Major Revisions from Previous Manuals

1.

2.

10.

1.

12.

13.

14.

15.

All information from the 2004 erratas has been incorporated into this edition.

Corrections have been made to clarify instructions, spelling, and format throughout
the manual. These changes are not specifically noted.

Section III, Part B, Diagnostic entities, added a new entry to the Alzheimers
dementia instruction.

Section III, Part H, in the Relating and Modifying section, added new instructions,

deleted “malignant” and “edema” from the exception instructions and reorganized
the entire section.

Section III, Part J, Intent of Certifier #3, reorganized the lists of specified organisms
and reworded the title of instruction 3.a. for clarification.

Section III, Part J, Intent of Certifier #13, removed “Mental Disorder” and added
as a separate Intent of Certifier entry.

Section III, Part R, Terms that stop the sequence, added a new term.

Section IV, C00-D48, edited and reorganized some of the neoplasm instructions and
examples.

Section IV, FO1-F09, deleted instructions for these categories.

Section IV, 100-109, 101.-, 1340-138, reorganized Rheumatic Heart Diseases and
edited examples / explanations.

Section IV, V01-V99, edited the instruction for multiple injuries occurring on the
highway and also the instruction for vehicle accident occurring on the highway by

adding “road(way)”.

Section IV, V01-V99, rearranged the specified vehicles listed under the broad
transportation categories into alphabetical order for easier identification.

Section IV, Y60-Y83, deleted and added terms to the chart of terms not to be used
as complications of surgeries.

Section IV, Y60-Y83, added two surgeries to the list of surgical procedures for
which certain diseases can be assumed.

Section IV, Y60-Y83, added a new term to the list of surgeries for which no disease
condition is assumed.
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16. Section IV, Y60-Y69, added a new example to misadventures.

17. Section IV, Y85-Y89, added an introductory paragraph to the sequela of externals
section.

18. Appendix D, Standard Abbreviations and Symbols, added 3 new abbreviations:
NSTEMI, GIST, NAFLD.

19. Appendix E, Synonymous Sites, rearranged a number of the sites into alphabetical
order for easier reference.

20. Appendix F, changed title to Invalid and Substitute Codes and condensed
information to fit one page.

21. Appendix G, changed title to Codes for Special Purposes (U00-U99) and added
information regarding SARS.

22. Added Index.
Other manuals available from NCHS which contain information related to coding causes of
death are:

Part 2b, NCHS Instructions for Classifying Multiple Causes of Death, 2005

Part 2¢c, ICD-10 ACME Decision Tables for Classifying Underlying Causes of Death,
2005
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B. MEDICAL CERTIFICATION

The U. S. Standard Certificate of Death provides spaces for the certifying physician,
coroner, or medical examiner to record pertinent information concerning the diseases,
morbid conditions, and injuries which either resulted in or contributed to death as well as
the circumstances of the accident or violence which produced any such injuries. The
medical certification portion of the death certificate is designed to obtain the opinion of
the certifier as to the relationship and relative significance of the causes which he reports.

A cause of death is the morbid condition or disease process, abnormality, injury, or
poisoning leading directly or indirectly to death. The underlying cause of death is the
disease or injury which initiated the train of morbid events leading directly or indirectly
to death or the circumstances of the accident or violence which produced the fatal injury.
A death often results from the combined effect of two or more conditions. These
conditions may be completely unrelated, arising independently of each other or they may
be causally related to each other, that is, one cause may lead to another which in turn
leads to a third cause, etc.

The order in which the certifier is requested to arrange the causes of death upon the
certification form facilitates the selection of the underlying cause when two or more
causes are reported. He is requested to report in Part I on line (a) the immediate cause of
death and the antecedent conditions on lines (b), (¢) and (d) which gave rise to the cause
reported on line (a), the underlying cause being stated lowest in the sequence of events.
However, no entry is necessary on I(b), I(c) or I(d) if the immediate cause of death stated
on I(a) describes completely the sequence of events.

Any other significant condition which unfavorably influenced the course of the morbid
process and thus contributed to the fatal outcome but was not related to the immediate
cause of death is entered in Part II.
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Section I - B. Medical Certification
Excerpt from U.S. STANDARD CERTIFICATE OF DEATH (REV 11/2003)

U.S. STANDARD CERTIFICATE OF DEATH

LOCAL FILE NO. STATE FILE NO.
1. DECEDENT'S LEGAL NAME (Include AKA's if any) (First, Middle, Last) 2. SEX 3. SQCIAL SECURITY NUMBER
4a. AGE-Last Birthday [4b. UNDER 1 YEAR 4c. UNDER 1 DAY 5. DATE OF BIRTH (Mo/Day/Yr) 6. BIRTHPLACE (City and State or Foreign Country)
Years
! } {Months Days Hours Minutes
7a. RESIDENCE-STAT! 7b. COUNTY 7c, CITY OR TOWN
7d. STREET AND NUMBER 70. APT. NO. 7f. ZIP CODE 7g. INSICECITY LIMITS? OVYes O No
8. EVER IN US ARMED FORCES? |9. MARITAL STATUS AT TIME OF DEATH 10, SURVIVING SPOUSE'S NAME {If wite, give name prior to first marriage)
OYes O No O Maried O Married, but separated O Widowed
O Divorced O Never Married O Unknown
% 11. FATHER'S NAME (First, Middle, Last) 12. MOTHER'S NAME PRIOR TO FIRST MARRIAGE (First, Middle, Last)
@
3
el|=
-% E E 13a. INFORMANT'S NAME 13b. RELATIONSHIP TO DECEDENT 13c. MAILING ADDRESS (Streat and Number, Gity, State, Zip Code)
2|Z0
2l3e
5 =) 14, PLACE OF DEATH (Check only one; see instructions)
s - g‘é IF DEATH OCCURRED IN A HOSPITAL: IF DEATH OCCURRED SOMEWHERE OTHER THAN A HOSPITAL:
us 8 fiio Inpatient O Emergency RoomvOutpatient O Dsad on Arrval O Hospice facility O Nursing home/Long term care facility O Decedant’s home O Other {Specify):
A § 15. FACILITY NAME (If not institution, give straet & number) 16. CITY OR TOWN , STATE, AND ZIP CODE 17. COUNTY OF DEATH
gs|a"
W o
Qg 18, METHOD.OF DISPOSITION: O Burial O Crematicn 19. PLACE OF DISPOSITION (Name of cemetery, crematory, other place)
55 0 Donation O Entombment O Removal from State '
ER O Other (Specify):

20. LOCATION-CITY, TOWN, AND STATE 21. NAME AND COMPLETE ADDRESS OF FUNERAL FACILITY

22. SIGNATURE OF FUNERAL SERVICE LICENSEE OR OTHER AGENT 23. LICENSE NUMBER (Of Licensea)
ITEMS 24-28 MUST BE COMPLETED BY PERSON 24. DATE PRONCUNCED DEAD (Mo/Day/¥r) 25. TIME PRONOUNCED DEAD
WHG PRONOUNCES OR CERTIFIES DEATH
26. SIGNATURE OF PERSON PRONOUNCING DEATH (Only when applicable) 27. LICENSE NUMBER 28. DATE SIGNED (Mo/Day/¥r)
29, ACTUAL OR PRESUMED DATE OF DEATH 30. ACTUAL OR PRESUMED TIME OF DEATH 31. WAS MEDICAL EXAMINER OR
(Me/Day/¥r) (Spsil Month) CORONER CONTACTED? O Yes O Ne
CAUSE OF DEATH (See instructions and examples) Approximate
32. PART . Enter the chain of events--diseases, injuries, or complications—that directly caused the death. DO NOT enter terminal events such as cardiag interval:
arrest, respiratory arrest, or ventricular fibrillation without showing the sticlogy, DO NOT ABBREVIATE. Enter only one causs on aline. Add additional Onset to death
lines if necessary.

IMMEDIATE CAUSE (Final

disease or condition > a.

rasulting in death) Due to (or as a consequence of):

Sequentially list conditions, b.,

if any, leading to tha cause Cue to (or as a consequence of):

listed on line a. Enter the

UNDERLYING CAUSE c.

(disease or injury that Due 1o (or as a consequence of):

initiated the events resulting

in death) LAST
[PARTII. Enter other signilicant conditions contrbuting 1o death but not resulting in the underying causa given in PART | 33. WAS AN AUTOPSY PERFORMED?

OYes OMNo
34. WERE AUTOPSY FINDINGS AVAILABLE TO
COMPLETE THE CAUSE OF DEATH? O Yes O No

35. DID TOBACCO USE CONTRIBUTE  [36. IF FEMALE: 37, MANNER OF DEATH
TO DEATH? O Not pregnant within past year

O Natural O Homicide
O YesO Probably O Pregnant at time of death
0 Accidant O Pending Investigation
O Not pregnant, but pregnant within 42 days of death

a a ki i
No Unknown 0 Suicide O Could not be determined

To Be Completed By:
MEDICAL CERTIFIER

O Not pregnant, but pregnant 43 days to 1 year before death

0 _Unknown If pregnant within the past year

38. DATE OF INJURY 39. TIME OF INJURY 40. PLACE OF INJURY (e.g., Decadent’s home; construction site; rastaurant; wooded arsa) 41. INJURY AT WORK?
(Mo/Day/Yr) {Speil Month) 0O Yes O No
42, LOCATION OF INJURY: State: City or Town:
Strast & Numbsr: rtment No.: Zip Code:
43, DESCRIBE HOW INJURY QCCURRED: 44. IF TRANSPORTATION INJURY, SPECIFY:
O Driver/Operator
O Passenger
0 Pedestian

5 0 Other (Specify)
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U.S.STANDARD DEATH CERTIFICATE (REV 11/2003)

U.S. STANDARD CERTIFICATE OF DEATH

LOGAL FILE NO. STATE FILE NO.
T OECEDENT S LEGAL HAME (nciuds AKRE | any) (FIret, MIGda, Lasy SEX 3. SUGIAL SEGURITY MUMBER
[da. AGE-Last Birthdey [4b. UNDER 1 EAR 4c. UNDER 1 DAY 5. DATE OF BIRTH movDewvn [6. BIATHPLAGE (Gity and Stats or Forsign Courtry)
Years)
ars [=E)
7o, RESIGENCE-STATE 7b. GOUN Ts. TITY OR TOWH
7d. STREET AND NUMBER 7a. APT. N0, 7. HECO0E 7p. NEIDE GIY LIMITS? O ¥es O Ho
8. EVER IN US ARMED FORCES? E. MARITAL STATUS AT TIME OF DEATH 10, SURYVIVING SPOUSES NAME (N wite, pive nama prior to frat marega)
O Ves O Marded D Married, bul separatad 0 Wdowar!
O Divorced D Never Marded O Unknown
» {15 FATHER'S NAME (First, heiodo, Last) 1. MOTHER'S NAME PRIOR TO FIRST MARRIAGE (First, Middla, Lasi)
o
E
é 5 E 120, INFORMANT'S NAME 10b. RELATIONSHIP TO DECEDENT 132, MAILING ADDRESS {Stract and Numbar, Cily, State, Zip Cova)
i3
5 S 14, PLACE OF DEATH {Chack only 413, 388 inatruslisng)
% £ E I DEATH G:DUJRHE) T A HOSFITALT F DEATH OGGURHED. SOMEWHERE OTHER THAN A HOSPITAL:
ze a et O Grma RoomOulpatient O Dead on Arivel O Hosoice facill Hursiny tenm care faclty O D home O Other (Specity):
EE3F é 15. FACILITY NAME (II nal institution. give s\msl & number) 10. CITY OR TOWHN . STATE, AND ZIP CODE 17. COUNTY OF DEATH
=
1E
-3 8 18 METHOD OF DISPCSITION: O Burel O Cremallon 19. PLACE OF DISPQSITION [Name of Gemaiery, sramatory, cther place)
¥ i O Qonation © Entamament O Aemovel from Sata
2 . NAME AND COMPLE | E ADURESS OF FUNZHAL FAGILITY
5. SISNATURE OF FUNERAL SEAVICE LICENSEE DR OTHER ADENT
ITEMS 24-28 MUST BE COMPLETED BY PERSON
WHO PRONOUNCES OFt CERTIFIES DEATH
CIHIG DA TH (Only whan appicablay
28, ACTUAL OR PRESUMED DATE OF DEATH G0 ACTUAL OR PRESUMED THE OF DEATH 31, WAS MEDICAL EXAMINER OR
(MaDayY) (Spell Monih) COROMER COMTACTED? O Yas O Mo
CAUSE OF DEATH (See instmclhons and examples) ﬁmrodmﬂln
32. PART L. Enlarthe ghaln of svgnty--ciseases, Infjuries, or complicaticns--thel directly caused the denth. DO NOT entar Lonmingl events such as cordae
arres, rassiratory arast-ar semiriciar Hertlaian wihaut Showing the elilagy. DO NOT ABBREVIATE. Ener only one Gause on a ina. Add edeitionsl Cneorto dosts
nes it recessary.
IMMEDIATE CAUSE (Final
of condiion ———» &
resulfing in daath) Buo o {or a3 0 consoquancs of):
Sogentiaity list b,
H ary, leading & e cause Due te (or a5 & consagquence of):
listas on lina a_ Enter tha
UNDERLYING CAUSE c.
{dizaasa or injury that Dweto (or ps nconsequence of):
inltaled the avenls resulling
in doalh) LAST d.
R BT ok resulting i e undarhing causs ghven B PART | [35. WAS AN AUTOPSY PERFORMEDT
OYss DONo
[34 WERE ALTOPSY FINDINGS AVAILABLE 10
% JCOMPLETE THE CAUSE OF DEATH? O Ves O Mo
Z & [357 OIo TOBACCO USE CONTRIBUTE |36, IF FEMALE: 37. MANNER OF DEATH
T E TO DEATH? O Mot pregnant witin pasl year
I O Matural  CF Homlcida
2o O Yos Probably O Pregant at ima of death
3 S O Accident O Pending vestigetion
O Nt pregnant, bul prognent within 42 deys of death
da gt dnknoan e £ O Eulcide O Could no1 b detarmined
[ 4 ol pregnam, bl pregnent 43 days to 1 yaar hefons desth
0 Unknown |U:mgnlnl wilhin the prst yea:
98 DATE OF JURY [35. TIMAE OF TNJURTY 0. PLACE OF MJURY (8.0., Secadenis fiome; construclion site; restasrant; wooded amee) . FRUTIY AT WONRT
(Mofayivr) (Spel Month) O Ves ONo
2. LOGATION OF INJURY:  Siale: Ty or Tawe:
Streal & Numbar: nl Ho.: Zip Code:
45, DESCRIER HOW INJURY OCCURRED: . 44, F TRANSFORTATION INJURY, SPECIFY:
O DrivenOparaler
O Passenger
O Pacesiian
O Cther (Specify]
45, GmTFEH (Ghack only one):
To the bast of my daath occuresd dua to tha causedsy end manner staled
E Prunaununn & Garilying physiclien To the kasl of my knowledge, desth sceurrsd al the Sme, dats, and plece, and duo 12 tho cauce(s) and mantar statad,
O Madical ExaminanGororar-0On the basis of axaminallon, ancdfor imvestigation, In rmy cpinlon. death occurred a1 the time, detz, and placs, ard dus o the causeis) end manner sletad.
of cortiflar.
46 NAME, ADDRESS, AND ZIF GODE OF PERSGN COMPLETING CAUSE OF DEATH (ftam 32)
47. TITLE OF GERTIFIER iﬁ LICENSE NUMBER idﬂ. BATE CERTIFIED (MoDaxiYr} £0. FOA REGISTRAR ONLY- DATE FILED (Ma/Day/vr;
51. DECEDENTS EOUCATION Choth The bow |62, DECEDEHT OF RISPANIC DRIGINT Chack te box 53, DECEDEN 16 AAGE (LHatk OnR ar rora fe0as 1 inckoats whal the
&t bast describes the mnhuatdegmao« lewel of st bast desoribes whothor the dacedent o docodont considared himealf or harsell 1o be}
mm comaletad at the fime of Spenish/Higpanic/Lating. Check Ihe “Na” box |
docedent is not SpaniahHispenizlatin. O White
1 §tn grace orlsss O Back or Mrfcan Amarcan
; o i lﬂcgillmﬁuﬁ or :lduskaﬂ!‘l:‘ﬁu o
=1 - 12ih grads; no diploma T Mo, not Spanish/HI Int o !\sﬂ;‘lnd‘m anrolad or pncipal )
O High school graduate or GED corpleted O Chinece
85 O Yos, Meican, Mexican Amarican, Chican O Fiipino
g 0 Soma college cradt, but no dogroe g .lnpa:gsn
] (O Yas, Puario Rican
o o AR, ¥ g Velnamese
%% Associate degras (e.q. ::ﬂ:) r [ g uﬁ.su:im {Spocity).
=210 Bach .0 B, ‘oz, Cubon Nativo Howstien
£z achalor's degres {6.g. B, BEY g Gugranlan or Chamorro
O Masler 19 3 I
32 .Eﬂomgvag{‘agge MA, MS, MERg, o Y;;,e;wus;uanlﬁmmnmuﬂau O Glher Paciiic tlander (Specify),
ez Spacity) O Other{Spacity)
0 Doclorate fa.g., PhD, EdDY or
Professicnel dearee fe.0.. WD, DOS,
[P 4
54 DECEDENT'S USUAL DCGURATION (indicate t7pa ol work dona dunng ros! of wongna Tife, D0 NOT UBE AETIRED.}
STRY
REV. 11/2033
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C. DEFINITIONS

The terms defined in this section are used throughout the manual.

A reported sequence = -----------

Accident in medical care ---------

Causation table (Table D)--------

Combination code--------=zz-==--

Conflict in linkage----------------

Contributory cause---------------

Direct cause of death-------------

Direct sequel

“Due to” position-----------------

two or more conditions on successive lines in Part I,
each condition being an acceptable cause of the one on
the line immediately above it.

a misadventure or poisoning occurring during surgery
or other medical care.

contains address codes and subaddress codes that
indicate an acceptable causal relationship (reported
sequence). Table D is in Part 2¢ Instruction Manual.

a third code which is the result of the merging of two
or more codes.

when the selected underlying cause links concurrently
“with” or in “due to” position with two or more
conditions.

any cause of death that is neither the direct,
intervening, originating antecedent nor underlying is a
contributory cause of death.

also known as terminal cause of death, is the condition
entered on line I(a) in Part I. If the certifier has entered
more than one condition on line I(a), these terms apply
to the first one. In the selection rules themselves, the
direct cause is often referred to as the condition first
entered on the certificate.

a condition which is documented as one of the most
frequent manifestations, consequences, or
complications of another condition.

when there are entries on more than one line in Part |
with only one entity on the lowest used line in Part I,
the single entity on the lowest used line is considered
to be in a “due to” position of all entries entered above
it. When there are entries on more than one line in
Part I, each entity on the lower of two lines is
considered to be in a “due to” position of each entity
on the next higher line.
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Entity

Error in medical care-------------

Further linkage

Intervening cause-----------------

Late maternal death--------------

Maternal death

Modification table

(Table E) 0

Multiple one-term entity---------

One-term entity

a diagnostic term or condition entered on the certificate
of death that constitutes a codable entry.

a misadventure or poisoning occurring during surgery
or other medical care.

another step in the linkage process which must be
made to conform with the Classification after one or
more linkages have been made.

any causes between the originating antecedent cause
and the direct cause of death are called intervening
causes.

the death of a woman from direct or indirect obstetric
causes more than 42 days but less than one year after
termination of pregnancy.

the death of any woman while pregnant or within 42
days (less than 43 days) of termination of pregnancy,
irrespective of the duration and the site of the
pregnancy, from any cause related to or aggravated by
the pregnancy or its management but not from
accidental or incidental causes.

contains address codes and subaddress codes that are
used with Selection Rule 3 and Modification Rules A,
C, and D. Table E is in Part 2¢ Instruction Manual.

a diagnostic entity consisting of two or more words
together on a line for which the Classification does not
provide a single code for the entire entity but does
provide a single code for each of the components of
the diagnostic entity.

a diagnostic entity that is classifiable to a single

ICD-10 code. It can be one word or more than one
word.
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Originating antecedent
cause

Preference code

Perinatal period

Properly positioned------------

Selected underlying
cause of death

Sequence

Trivial condition----------------

TUC

Underlying cause of
death

this term designates the condition entered on the
lowest used line in Part I, or, if the certificate has not
been filled out correctly, the condition that the certifier
should have reported there. The originating antecedent
cause is, from a medical point of view, the starting
point of the train of events that eventually caused the
death.

a code which has priority over other code(s) which
may also qualify as a combination code.

the period which commences at 22 completed weeks
(154 days) of gestation (the time when birth weight is
normally 500 g), and ends seven (7) completed days
after birth.

condition(s) placed in an appropriate order to form a
sequence of events.

a condition which is chosen either temporarily or
finally by the application of an international selection
rule.

two or more conditions entered on successive lines of
Part I, each condition being an acceptable cause of the
one entered on the line above it.

a condition which will not of itself cause death. The
trivial conditions are listed in Part 2¢ Instruction
Manual in Table H.

NCHS abbreviation for tentative underlying cause.
This is the same as the originating antecedent cause.

the disease or injury which initiated the train of morbid
events leading directly to death or the circumstances of
the accident or violence which produced the fatal

injury.
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D. CREATED CODES

To facilitate automated data processing, the following ICD-10 codes have been amended
for use in coding and processing the multiple cause data. Special five-character
subcategories are for use in coding and processing the multiple cause data; however, they
will not appear in official tabulations. When a created code is selected as the underlying
cause it must be converted to its official ICD-10 code using Appendix B.

A169 Respiratory tuberculosis, unspecified
Excludes: Any term indexed in ICD-10 to A169 not qualified as respiratory
or pulmonary (A1690)
*A1690  Tuberculosis NOS
Includes: Any term indexed in ICD-10 to A169 not qualified as
respiratory or pulmonary

E039 Hypothyroidism, unspecified
Excludes: Any term indexed to E039 qualified as advanced, grave, severe, or
with a similar qualifier (E0390)

*E0390  Advanced hypothyroidism
Grave hypothyroidism
Severe hypothyroidism
Includes: Any term indexed to E039 qualified as advanced, grave,

severe, or with a similar qualifier

G122 Motor neuron disease
Excludes: Any term indexed to G122 qualified as advanced, grave, severe, or
with a similar qualifier (G1220)

*G1220  Advanced motor neuron disease
Grave motor neuron disease
Severe motor neuron disease
Includes: Any term indexed to G122 qualified as advanced, grave,

severe, or with a similar qualifier

G20 Parkinson’s disease
Excludes: Any term indexed to G20 qualified as advanced, grave, severe, or
with a similar qualifier (G2000)

*G2000  Advanced Parkinson’s disease
Grave Parkinson’s disease
Severe Parkinson’s disease
Includes: Any term indexed to G20 qualified as advanced,

grave, severe, or with a similar qualifier

12 2a  January 2005



Section I — D. Created Codes

G309 Alzheimer’s disease, unspecified
Excludes: Any term indexed to G309 qualified as advanced, grave, severe, or
with a similar qualifier (G3090)

*G3090  Advanced Alzheimer’s disease
Grave Alzheimer’s disease
Severe Alzheimer’s disease
Includes: Any term indexed to G309 qualified as advanced,

grave, severe, or with a similar qualifier

G35 Multiple sclerosis
Excludes: Any term indexed to G35 qualified as advanced, grave, severe, or
with a similar qualifier (G3500)

*G3500  Advanced multiple sclerosis
Grave multiple sclerosis
Severe multiple sclerosis
Includes: Any term indexed to G35 qualified as advanced, grave,

severe, or with a similar qualifier

1420 Dilated cardiomyopathy
Excludes: Any term indexed to 1420 qualified as familial, idiopathic,
or primary (14200)

*14200 Familial dilated cardiomyopathy
Idiopathic dilated cardiomyopathy
Primary dilated cardiomyopathy
Includes: Any term indexed to 1420 qualified as familial,

idiopathic, or primary

1421  Obstructive hypertrophic cardiomyopathy
Excludes: Any term indexed to 1421 qualified as familial, idiopathic,
or primary (14210)

*14210 Familial obstructive hypertrophic cardiomyopathy
Idiopathic obstructive hypertrophic cardiomyopathy
Primary obstructive hypertrophic cardiomyopathy
Includes: Any term indexed to 1421 qualified as familial,

idiopathic, or primary

1422 Other hypertrophic cardiomyopathy
Excludes: Any term indexed to 1422 qualified as familial, idiopathic,
or primary (14220)

*14220 Familial other hypertrophic cardiomyopathy
Idiopathic other hypertrophic cardiomyopathy
Primary other hypertrophic cardiomyopathy
Includes: Any term indexed to 1422 qualified as familial,

idiopathic, or primary
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1425  Other restrictive cardiomyopathy
Excludes: Any term indexed to 1425 qualified as familial, idiopathic,
or primary (14250)
*14250 Familial other restrictive cardiomyopathy
Idiopathic other restrictive cardiomyopathy
Primary other restrictive cardiomyopathy
Includes: Any term indexed to 1425 qualified as familial,
idiopathic, or primary

1428 Other cardiomyopathies
Excludes: Any term indexed to 1428 qualified as familial, idiopathic,
or primary (14280)

*14280 Familial other cardiomyopathies
Idiopathic other cardiomyopathies
Primary other cardiomyopathies
Includes: Any term indexed to 1428 qualified as familial,

idiopathic, or primary

1429  Cardiomyopathy, unspecified
Excludes: Any term indexed to 1429 qualified as familial, idiopathic,
or primary (14290)

*14290 Familial cardiomyopathy
Idiopathic cardiomyopathy
Primary cardiomyopathy
Includes: Any term indexed to 1429 qualified as familial,

idiopathic, or primary

1500 Congestive heart failure
Excludes: Any term indexed to 1500 qualified as advanced, grave, severe, or
with a similar qualifier (I5000)

*15000 Advanced congestive heart failure
Grave congestive heart failure
Severe congestive heart failure
Includes: Any term indexed to 1500 qualified as advanced, grave,

severe, or with a similar qualifier

1514 Myocarditis, unspecified
Excludes: Any item indexed in ICD-10 to 1514 qualified as
arteriosclerotic (15140)
*15140 Arteriosclerotic myocarditis

Includes: Any term indexed in ICD-10 to 1514 qualified as
arteriosclerotic
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I515

1600

1606

1607

1608

1609

J101

Myocardial degeneration
Excludes: Any term indexed in ICD-10 to I515 qualified as

*I5150

arteriosclerotic (I5150)
Arteriosclerotic myocardial degeneration
Includes: Any term indexed in ICD-10 to I515 qualified as
arteriosclerotic

Subarachnoid hemorrhage from carotid siphon and bifurcation
Excludes: Ruptured carotid aneurysm (into brain) (16000)

*16000

Ruptured carotid aneurysm (into brain)

Subarachnoid hemorrhage from other intracranial arteries
Excludes: Ruptured aneurysm (congenital) circle of Willis (I6060)

*16060

Ruptured aneurysm (congenital) circle of Willis

Subarachnoid hemorrhage from intracranial artery, unspecified
Excludes: Ruptured berry aneurysm (congenital) brain (16070)

*16070

Ruptured miliary aneurysm (16070)
Ruptured berry aneurysm (congenital) brain
Ruptured miliary aneurysm

Other subarachnoid hemorrhage
Excludes: Ruptured aneurysm brain meninges (16080)

*16080

Ruptured arteriovenous aneurysm (congenital) brain (16080)
Ruptured (congenital) arteriovenous aneurysm cavernous sinus 16080)
Ruptured aneurysm brain meninges

Ruptured arteriovenous aneurysm (congenital) brain

Ruptured (congenital) arteriovenous aneurysm cavernous sinus

Subarachnoid hemorrhage, unspecified
Excludes: Ruptured arteriosclerotic cerebral aneurysm (16090)

*16090

Ruptured (congenital) cerebral aneurysm NOS (16090)
Ruptured mycotic brain aneurysm (16090)

Ruptured arteriosclerotic cerebral aneurysm

Ruptured (congenital) cerebral aneurysm NOS
Ruptured mycotic brain aneurysm

Influenza with other respiratory manifestations, influenza virus identified
Excludes: Influenza, flu, grippe (viral), influenza virus identified (without

*J1010

specified manifestations) (J1010)
Influenza, flu, grippe (viral), influenza virus identified (without
specified manifestations)
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J111  Influenza with other respiratory manifestations, virus not identified
Excludes: Influenza, flu, grippe (viral), influenza virus not identified (without
specified manifestations) (J1110)
*J1110 Influenza, flu, grippe (viral), influenza virus not identified (without
specified manifestations)

J841  Other interstitial pulmonary diseases with fibrosis
Excludes: Chronic pneumonia, not elsewhere classified (J8410)
*J8410 Chronic pneumonia, not elsewhere classified

J849 Interstitial pulmonary disease, unspecified
Excludes: Interstitial pneumonia, not elsewhere classified (J8490)
*J8490 Interstitial pneumonia, not elsewhere classified

J984  Other disorders of lung
Excludes: Lung disease (acute) (chronic) NOS (J9840)
*J9840 Lung disease (acute) (chronic) NOS

K319 Disease of stomach and duodenum, unspecified
Excludes: Disease, stomach NOS (K3190)
Lesion, stomach NOS (K3190)
*K3190  Disease, stomach NOS
Lesion, stomach NOS

K550 Acute vascular disorders of intestine
Excludes: Any term indexed in ICD-10 to K550 qualified as
embolic (K5500)
*K5500  Acute embolic vascular disorders of intestine
Includes: Any term indexed in ICD-10 to K550 qualified as
embolic

K631 Perforation of intestine (nontraumatic)
Excludes: Intestinal penetration, unspecified part (K6310)
Intestinal perforation, unspecified part (K6310)
Intestinal rupture, unspecified part (K6310)
*K6310  Intestinal penetration, unspecified part
Intestinal perforation, unspecified part
Intestinal rupture, unspecified part

K720 Acute and subacute hepatic failure

Excludes: Acute hepatic failure (K7200)
*K7200  Acute hepatic failure
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K721 Chronic hepatic failure
Excludes: Chronic hepatic failure (K7210)
*K7210  Chronic hepatic failure

K729 Hepatic failure, unspecified
Excludes: Hepatic failure (K7290)
*K7290  Hepatic failure

M199 Arthrosis, unspecified
Excludes: Any term indexed to M199 qualified as advanced, grave, severe, or
with a similar qualifier (M1990)

*M1990  Advanced arthrosis
Grave arthrosis
Severe arthrosis
Includes: Any term indexed to M199 qualified as advanced,

grave, severe, or with a similar qualifier

Q278 Other specified congenital malformations of peripheral vascular system
Excludes: Congenital aneurysm (peripheral) (Q2780)
*Q2780  Congenital aneurysm (peripheral)

Q282 Arteriovenous malformation of cerebral vessels
Excludes: Congenital arteriovenous cerebral aneurysm (nonruptured) (Q2820)
*Q2820  Congenital arteriovenous cerebral aneurysm (nonruptured)

Q283 Other malformations of cerebral vessels
Excludes: Congenital cerebral aneurysm (nonruptured) (Q2830)
*Q2830  Congenital cerebral aneurysm (nonruptured)

R58 Hemorrhage, not elsewhere classified
Excludes: Hemorrhage of unspecified site (R5800)
*R5800  Hemorrhage of unspecified site

R99  Other ill-defined and unspecified causes of mortality

Excludes: Cause unknown (R97)
*R97 Cause unknown
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E. INVALID CODES FOR UNDERLYING CAUSE-OF-DEATH CLASSIFICATION

A150 E358 G467 HO038 H628 1521
Al51 E890 G468 H060 H670 1528
Al152 E891 G530 HO061 H671 1650
Al53 E892 G531 H062 H678 1651
Al54 E&93 G532 H063 H750 1652
A155 E894 G533 HI130 H758 1653
Al56 E&95 G538 H131 H82 1658
Al57 E896 G550 HI132 H940 1659
Al58 E898 G551 H133 H948 1660
Al59 E899 G552 HI138 H950 1661
Al60 E90 G553 H190 H951 1662
Al6l F000 G558 HI91 H958 1663
B950 FOO01 G590 H192 H959 1664
B951 F002 G598 HI193 1150 1668
B952 F009 G630 H198 1151 1669
B953 F020 G631 H220 1152 1680
B954 F021 G632 H221 1158 1681
B955 F022 G633 H228 1159 1682
B956 F023 G634 H280 1230 1688
B957 F024 G635 H281 1231 1790
B958 F028 G636 H282 1232 1791
B960 GO1 G638 H288 1233 1792
B961 G020 G730 H320 1234 1798
B962 G021 G731 H328 1235 1970
B963 G028 G732 H360 1236 1971
B964 G050 G733 H368 1238 1972
B965 G051 G734 H420 1240 1978
B966 G052 G735 H428 1320 1979
B967 G058 G736 H450 1321 1980
B968 GO07 G737 H451 1328 1981
B970 G130 G940 H458 1390 1982
B971 G131 G941 H480 1391 1988
B972 G132 G942 H481 1392 J170
B973 G138 G948 H488 1393 J171
B974 G22 G970 H580 1394 J172
B975 G26 G971 HS581 1398 J173
B976 G320 G972 H588 1410 J178
B977 G328 G978 H590 1411 J91

B978 G460 G979 H598 1412 J950
Cl41 G461 G990 H599 1418 J951
D630 G462 G991 H620 1430 J952
D638 G463 G992 H621 1431 J953
D77 G464 G998 H622 1432 J954
E350 G465 HO030 H623 1438 J955
E351 G466 HO031 H624 1520 J958
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J959
J990
J991
J998
K230
K231
K238
K670
K671
K672
K673
K678
K770
K778
K870
K871
K910
K911
K912
K913
K914
K915
K918
K919
K930
K931
K938
L14
L45
L540
L548
L620
L628
L86
L990
L998

MO10
MO11
MO12
MO13
MO014
MO15
MO16
MO18
MO030
MO031
MO032
MO036
MO070
MO071
MO072
MO073
MO074
MO75
MO076
MO090
MO091
M092
MO098
M140
M141
M142
M143
M144
M145
M146
M148
M360
M361
M362
M363
M364

M368
M490
M491
M492
M493
M494
M495
M498
M630
M631
M632
M633
M638
M680
M688
M730
M731
M738
M3820
M3821
M3828
M900
M901
M902
M903
M904
M905
M906
M907
M908
M960
Mo61
M962
M963
M964
MO965

M966
MO968
M969
NO080
NO081

NO082
NO083

NO084
NO085

NO88
N160
Nl61

N162
N163

N164
N165

N168
N220
N228
N290
N291

N298
N330
N338
N370
N378
N510
N511

N512
N518
N740
N741

N742
N743
N744
N748

N770
N771
N778
N990
N991
N992
N993
N994
N995
N998
N999
0080
0081
0082
0083
0084
0085
0086
0087
0088
0089
0800
0801
0808
0809
0810
0811
0812
0813
0814
0815
0820
0821
0822
0828
0829

0830
0831
0832
0833
0834
0838
0839
0840
0841
0842
0848
0849
P75
P95
R69
S00-T98
Y900
Y901
Y902
Y903
Y904
Y905
Y906
Y907
Y908
Y909
Y910
YOl1
Y912
Y913
Y919
Y95
Y96
Y97
Y98

The following three-character codes will be used as the underlying cause of death. The
fourth characters will not be used.

F70-F79, W00-Y05, Y08-Y34
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SECTION II
PROCEDURES FOR SELECTION OF THE UNDERLYING CAUSE
OF DEATH FOR MORTALITY TABULATION

The following are the international rules for selecting the underlying cause of death for
mortality tabulation. Some examples have been omitted and additional examples and
explanations presented.

When only one cause of death is reported, this cause is used for tabulation.

When more than one cause of death is recorded, the first step in selecting the underlying
cause is to determine the originating antecedent cause by application of the General
Principle or of Selection Rules 1, 2 and 3.

In some circumstances, the ICD allows the originating cause to be superseded by one
more suitable for expressing the underlying cause in tabulation. For example, there are
some categories for combinations of conditions, or there may be overriding
epidemiological reasons for giving precedence to other conditions on the certificate.

The next step, therefore, is to determine whether one or more of the Modification Rules
A to F, which deal with the above situations, apply. The resultant code number for
tabulation is that of the underlying cause.

Where the originating antecedent cause is an injury or other effect of an external cause

classified to Chapter XIX, the circumstances that gave rise to that condition should be
selected as the underlying cause for tabulation and coded to VO1-Y89.
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Rules for selection of the originating antecedent cause

Sequence

The term “sequence” refers to two or more conditions entered on successive lines of
Part I, each condition being an acceptable cause of the one entered on the line above it.

I (a) Bleeding of esophageal varices
(b) Portal hypertension
(c) Liver cirrhosis
(d) Hepatitis B

If there is more than one cause of death on a line of the certificate, it is possible to have
more than one reported sequence. In the following example, four sequences are
reported:

I (a) Coma
(b) Myocardial infarction and cerebrovascular accident
(c) Atherosclerosis hypertension

The sequences are:
coma due to myocardial infarction due to atherosclerosis
coma due to cerebrovascular accident due to atherosclerosis
coma due to myocardial infarction due to hypertension

coma due to cerebrovascular accident due to hypertension

General Principle

The General Principle states that when more than one condition is entered on the
certificate, the condition entered alone on the lowest used line of Part I should be
selected only if it could have given rise to all the conditions entered above it.
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Selection Rules:

Rule 1. If'the General Principle does not apply and there is a reported sequence
terminating in the condition first entered on the certificate, select the
originating cause of this sequence. If there is more than one sequence
terminating in the condition mentioned first, select the originating cause of the
first-mentioned sequence.

Rule 2. If'there is no reported sequence terminating in the condition first entered on
the certificate, select this first-mentioned condition.

Rule 3.  If the condition selected by the General Principle or by Rule 1 or Rule 2 is
obviously a direct consequence of another reported condition, whether in Part I
or Part II, select this primary condition.

Some considerations on selection rules:

In a properly completed certificate, the originating antecedent cause will have been
entered alone on the lowest used line of Part I and the conditions, if any, that arose as a
consequence of this initial cause will have been entered above it, one condition to a line
in ascending causal order.

I (a) Uremia
(b) Hydronephrosis
(c¢) Retention of urine
(d) Hypertrophy of prostate

I (a) Bronchopneumonia
(b) Chronic bronchitis
II Chronic myocarditis

In a properly completed certificate the General Principle will apply. However, even if the
certificate has not been properly completed, the General Principle may still apply
provided that the condition entered alone on the lowest used line of Part I could have
given rise to all the conditions above it, even though the conditions entered above it have
not been entered in the correct causal order.

I (a) Generalized metastases
(b) Bronchopneumonia
(c) Lung cancer

The General Principle does not apply when more than one condition has been entered on
the lowest used line of Part I, or if the single condition entered could not have given rise
to all the conditions entered above it. Guidance on the acceptability of different

sequences is given at the end of the rules, but it should be borne in mind that the medical
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certifier’s statement reflects an informed opinion about the conditions leading to death
and about their interrelationships, and should not be disregarded lightly.

Where the General Principle cannot be applied, clarification of the certificate should be
sought from the certifier whenever possible, since the selection rules are somewhat
arbitrary and may not always lead to a satisfactory selection of the underlying cause.
Where further clarification cannot be obtained, however, the selection rules must be
applied. Rule 1 is applicable only if there is a reported sequence, terminating in the
condition first entered on the certificate. If such a sequence is not found, Rule 2 applies
and the first-entered condition is selected.

The condition selected by the above rules may, however, be an obvious consequence of
another condition that was not reported in a correct causal relationship with it; e.g., in
Part II or on the same line in Part I. If so, Rule 3 applies and the originating primary
condition is selected. It applies, however, only when there is no doubt about the causal
relationship between the two conditions; it is not sufficient that a causal relationship
between them would have been accepted if the certifier had reported it.

Examples of the General Principle and Selection Rules

General Principle

When more than one condition is entered on the certificate, select the condition entered
alone on the lowest used line of Part I only if it could have given rise to all the
conditions entered above it.

Interpretations and Examples

The General Principle is the rule under which the certifier’s report is accepted using the
following criteria in the order stated:

A. One condition is entered on the lowest used line and all the conditions entered above
it must be entered in a “reported sequence” and there must be only one condition per

line.
Codes for Record
I (a) Cerebral hemorrhage 1 mo 1619
(b) Nephritis 6 mos NO059
(c) Cirrhosis of liver 2 yrs K746

Select cirrhosis of liver. This is a reported sequence. Each condition on the
successive lines in Part I is an acceptable cause of the one entered on the line
above it. The sequence is cerebral hemorrhage due to nephritis due to cirrhosis of
liver.
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B. Or it must be probable that the condition reported alone on the lowest used line
could have given rise to all the conditions entered above it.

Codes for Record
I (a) Apoplexy with pneumonia 8 days 164  J189
(b)
(c) Diabetes 3 yrs E149
II Myocarditis 1514

Select diabetes. Diabetes can give rise to both conditions reported on I(a).
Apoplexy is due to diabetes and pneumonia is due to diabetes.

Codes for Record
I (a) Congestive heart failure lyr 1500
(b) Cerebral hemorrhage 2 days 1619
(¢) Chronic alcoholism F102
II Large bowel obstruction K566

Select chronic alcoholism. It is not necessary for the conditions on (a) and (b) to
be causally related since the condition entered alone on (c) can give rise to both
conditions. Congestive heart failure is due to chronic alcoholism and cerebral
hemorrhage is due to chronic alcoholism.

Rule 1. Reported sequence terminating in the condition first entered on the certificate

If the General Principle does not apply and there is a reported sequence terminating in
the condition first entered on the certificate, select the originating cause of this
sequence. If there is more than one sequence terminating in the condition mentioned
first, select the originating cause of the first-mentioned sequence.

Interpretations and Examples

Codes for Record

I (a) Pulmonary embolism 1269
(b) Arteriosclerotic heart disease 1251
(¢) Influenza J1110

Select arteriosclerotic heart disease (ASHD). The General Principle is not applicable
because influenza cannot cause ASHD. The reported sequence terminating in the
condition first entered on the certificate is pulmonary embolism due to arteriosclerotic
heart disease.
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Codes for Record
I (a) Bronchopneumonia J180
(b) Cerebral infarction and 1639 1119
hypertensive heart disease

Select cerebral infarction. The General Principle is not applicable since there are two
conditions on the lowest used line in Part I. There are two reported sequences
terminating in the condition first entered on the certificate; bronchopneumonia due to
cerebral infarction, and bronchopneumonia due to hypertensive heart disease. The
originating cause of the first-mentioned sequence is selected.

Codes for Record
I (a) Cerebral hemorrhage & hypostatic 1619 J182
(b) pneumonia
(c) Prostate hypertrophy, diabetes N40 E149

Select diabetes. The General Principle is not applicable since there are two conditions
on the lowest used line. Cerebral hemorrhage is not due to prostate hypertrophy;
therefore, diabetes is selected by Rule 1.

Rule 2. No reported sequence terminating in the condition first entered on the
certificate

If there is no reported sequence terminating in the condition first entered on the
certificate, select this first-mentioned condition.

Interpretations and Examples

Codes for Record
I (a) Pernicious anemia and gangrene of foot D510 RO2
(b) Atherosclerosis 1709

Select pernicious anemia. Neither the General Principle nor Rule 1 is applicable.
Pernicious anemia due to atherosclerosis is not an acceptable sequence. There is a
reported sequence, gangrene of foot due to atherosclerosis, but does not terminate in the
condition first entered on the certificate.
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Codes for Record
I (a) Rheumatic and atherosclerotic 1099 1251
heart disease

Select rheumatic heart disease. There is no reported sequence; both conditions are on
the same line.

Codes for Record

I (a) Coronary occlusion 1219
(b) Cerebral hemorrhage 1619
(c) HCVD, chronic bronchitis 1119 J42

Select coronary occlusion. Neither the General Principle nor Rule 1 is applicable.
Since cerebral hemorrhage is an unacceptable cause of coronary occlusion, or any other
ischemic heart disease, there is no reported sequence terminating in the condition first
entered on the certificate.

Rule 3. Direct sequel

If the condition selected by the General Principle or by Rule | or Rule 2 is obviously a
direct consequence of another reported condition, whether in Part | or Part 11, select
this primary condition.

Abbreviations

The following abbreviations are used to identify different types of direct sequel code
relationships:

DS:  (Direct sequel) When the tentative underlying cause is considered a direct sequel
of another condition on the certificate in Part I (must be on same or lower line as
tentative underlying cause) or Part II, and the code for the other condition is
preferred over the code for the tentative underlying cause.

DSC: (Direct sequel combination) When the tentative underlying cause is considered
a direct sequel of another condition on the certificate in Part I (must be on same
or lower line as tentative underlying cause) or Part II, and the codes for the
tentative underlying cause and the other condition combine into a third code.
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Assumed direct consequences of another condition

Kaposi’s sarcoma, Burkitt’s tumor and any other malignant neoplasm of lymphoid,
hematopoietic, and related tissue, classifiable to C46.- or C81-C96, should be considered
to be a direct consequence of HIV disease, where this is reported. No such assumption
should be made for other types of malignant neoplasm.

Any infectious disease classifiable to A000-A310, A318-A427, A429-A599,
A601-A70, A748-B001, B003-B004, B007, B009-B069, B080, B082-B085,
B09-B199, B250-B279, B330-B349, B370-B49, B580-B64, B99 or J12-J18 should be
considered to be a direct consequence of reported HIV disease.

Pneumonia in J12-J18 should be considered an obvious consequence of conditions that
impair the immunity system. Pneumonia in J180 and J182-J189 should be assumed to be
an obvious consequence of wasting diseases (such as malignant neoplasm and
malnutrition) and diseases causing paralysis (such as cerebral hemorrhage or thrombosis),
as well as serious respiratory conditions, communicable diseases, and serious injuries.
Pneumonia in J180, J182-J189, J690, and J698 should be considered an obvious
consequence of conditions that affect the process of swallowing.

Embolism (any site) or any disease described or qualified as “embolic” may be assumed to
be a direct consequence of venous thrombosis, phlebitis or thrombophlebitis, valvular heart

disease, atrial fibrillation, childbirth or any operation.

Any disease described as secondary should be assumed to be a direct consequence of the
most probable primary cause entered on the certificate.

Secondary or unspecified anemia, malnutrition, marasmus or cachexia may be assumed to
be a consequence of any malignant neoplasm.

Any pyelonephritis may be assumed to be a consequence of urinary obstruction from
conditions such as hyperplasia of prostate or ureteral stenosis.

Nephritic syndrome may be assumed to be a consequence of any streptococcal infection
(scarlet fever, streptococcal sore throat, etc.).

Dehydration may be assumed to be a consequence of any intestinal infectious disease.
An operation on a given organ should be considered a direct consequence of any surgical

condition (such as malignant tumor or injury) of the same organ reported anywhere on the
certificate.
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Interpretations and examples

Rule 3 is applicable when the condition selected by the General Principle, Rule 1, or Rule
2 is obviously the result of another condition reported on the same line, on a lower line in
Part I, or in Part II. It applies only when there is no doubt about the causal relationship
between the two conditions; it is not sufficient that a causal relationship between them
would have been accepted if the certifier had reported it. If the selected cause is
considered a direct sequel of two or more conditions on the record, the priority order for
re-selection is from left to right, (1) on the same line, (2) on a lower line in Part I, and (3)
in Part II. Conditions reported above the selected cause are not considered in the
application of Rule 3.

For assistance in determining whether a selected condition is a direct sequel of another,
refer to Part 2¢, ICD-10 ACME Decision Tables for Classifying Underlying Causes of
Death, 2005. The symbol “DS” identifies Direct Sequel, and the symbol “DSC” identifies
Direct Sequel Combination.

Codes for Record
I (a) Bronchopneumonia J180
(b) Congestive heart failure and 1500 1050

(c)  mitral stenosis

Select mitral stenosis. Congestive heart failure, selected by Rule 1, is considered a
direct sequel of mitral stenosis.

Codes for Record
I (a) Cardiac arrest 1469
(b) Gastric hemorrhage K922
(c)
II Gastric ulcer K259

Select gastric ulcer, chronic or unspecified with hemorrhage (K254). The hemorrhage
is considered a direct sequel (DSC) of the gastric ulcer and combines gastric ulcer with
gastric hemorrhage.

28 2a  January 2005



Section II - Procedures for Selection

Complications of surgery

Certain conditions that are common postoperative complications can be considered as
direct sequels to an operation unless the surgery is stated to have occurred 28 days or more
before death. Use Rule 3 for the complications listed below:

Acute renal failure

Aspiration

Atelectasis

Bacteremia

Cardiac arrest (any 1469)
Disseminated intravascular coagulopathy (DIC)
Embolism (any site)

Gas gangrene

Hemolysis, hemolytic infection
Hemorrhage NOS

Infarction (any site)

Infection NOS

Occlusion (any site)

Phlebitis (any site)
Phlebothrombosis (any site)
Pneumonia (J120-J168, J180-J189, J690, J698)
Pneumothorax

Pulmonary insufficiency

Renal failure (acute) NOS
Septicemia (any A400-A419)
Shock (R570-R579)
Thrombophlebitis (any site)
Thrombosis (any site)

Consider Peritonitis or Intestinal obstruction (K560-K567) to be a direct sequel of
abdominal or pelvic surgery unless surgery is stated to have occurred 28 days or more

before death.

Consider Hemorrhage of a site or Fistula of site(s) to be a direct sequel of surgery of
same site or region unless surgery is stated to have occurred 28 days or more before death.

Consider Adhesions to be a direct sequel of surgery regardless of date of surgery.
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Codes for Record
I (a) Mesenteric thrombosis K918
(b)
(c)
I Colectomy for cancer of sigmoid Y836 C187

Code to cancer of sigmoid (C187). Thrombosis is a common post-operative
complication and the surgery is not stated to have occurred 28 days or more before

death.
Codes for Record
I (a) Coronary thrombosis 1219
(b)
(c)
II Removal of gallbladder K802

(gallstones) 2 months ago

Code to coronary thrombosis (1219). The operation is stated to have occurred more
than 28 days before death.

Codes for Record

I (a) Renal failure N19
(b)
(¢) Adhesions K918
IT Surgery - for diverticulitis Y839 K579

Code to diverticulitis K579, the condition necessitating surgery.

Modification of the selected cause

The selected cause of death is not necessarily the most useful and informative condition for
tabulation. For example, if senility or some generalized disease such as hypertension or
atherosclerosis has been selected, this is less useful than if a manifestation or result of
aging or disease had been chosen. It may sometimes be necessary to modify the selection
to conform with the requirements of the Classification, either for a single code for two or
more causes jointly reported or for preference for a particular cause when reported with
certain other conditions.

The modification rules that follow are intended to improve the usefulness and precision of
mortality data and should be applied after selection of the originating antecedent cause.
The interrelated processes of selection and modification have been separated for clarity.

Some of the modification rules require further application of the selection rules, which will

not be difficult for experienced coders, but it is important to go through the process of
selection, modification and, if necessary, re-selection.
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The modification rules

Rule A. Senility and other ill-defined conditions
Rule B. Trivial conditions

Rule C. Linkage

Rule D. Specificity

Rule E. Early and late stages of disease

Rule F. Sequela

Rule A. Senility and other ill-defined conditions

Where the selected cause is ill-defined and a condition classified elsewhere is
reported on the certificate, re-select the cause of death as if the ill-defined
condition had not been reported, except to take account of that condition if it
modifies the coding.

The following conditions are regarded as ill-defined:

1469 (Cardiac arrest, unspecified)

1959 (Hypotension, unspecified)

199  (Other and unspecified disorders of circulatory system)

J960 (Acute respiratory failure)

J969 (Respiratory failure, unspecified)

P285 (Respiratory failure, newborn)

R00-R94 or R96-R99 (Symptoms, signs and abnormal clinical and laboratory
findings, not elsewhere classified). Note that R95 (Sudden infant death) is
not regarded as ill-defined.

Abbreviations

The following abbreviations are used when coding senility and other ill-defined
conditions:

IDDC: (I1l-defined due to combination) When the tentative underlying cause
is an ill-defined condition in the due to position to another condition, and
the codes for the tentative underlying cause and the other condition
combine into a third code.

SENMC: (Senility with mention of combination) When the tentative underlying
cause is senility (R54), and is reported with mention of another condition
on the certificate, and the codes for the tentative underlying cause and
the other condition combine into a third code.
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SENDC: (Senility due to combination) When the tentative underlying cause is
senility (R54) and is reported in a due to position to another condition,
and the codes for the tentative underlying cause and the other condition
combine into a third code.

Interpretation and Examples

Codes for Record
I (a) Senility and hypostatic pneumonia R54 J182
(b) Rheumatoid arthritis MO069

Code to rheumatoid arthritis (M069). Senility, selected by Rule 2, is ignored and
the General Principle applied.

Codes for Record
I (a) Anemia D649
(b) Splenomegaly R161

Code to splenomegalic anemia (D648). Splenomegaly, selected by the General
Principle, is ignored by Rule A. Anemia, reselected by the General Principle, is
modified by the ill-defined cause.

Codes for Record
I (a) Myocardial degeneration and 1515 J439
(b) emphysema
(c) Senility R54

Code to myocardial degeneration (I515). Senility, selected by the General
Principle, is ignored and Rule 2 applied.

Codes for Record
I (a) Cough and hematemesis RO5 K920

Code to hematemesis (K920). Cough, selected by Rule 2, is ignored.

Codes for Record
I (a) Terminal pneumonia J189
(b) Spreading gangrene and RO2 1639
(c) cerebrovascular infarction

Code to cerebrovascular infarction (1639). Gangrene, selected by Rule 1, is
ignored and the General Principle is applied.

32 2a  January 2005



Section II - Procedures for Selection

Rule B. Trivial conditions

Where the selected cause is a trivial condition unlikely to cause death and a more
serious condition (any condition except an ill-defined or another trivial condition)
IS reported, re-select the underlying cause as if the trivial condition had not been
reported. If the death was the result of an adverse reaction to treatment of the
trivial condition, select the adverse reaction.

Codes for Record
I (a) Dental caries K029
II Diabetes E149

Code to diabetes (E149). Dental caries, selected by the General Principle, is
ignored.

Codes for Record
I (a) Ingrowing toenail and L600 N179
acute renal failure

Code to acute renal failure (N179). Ingrowing toenail, selected by Rule 2, is

ignored.
Codes for Record
I (a) Intraoperative hemorrhage T810 Y600
(b) Tonsillectomy
(c) Hypertrophy of tonsils J351

Code to hemorrhage during surgical operation (Y600). Code to the adverse
reaction to treatment of the hypertrophy of tonsils, selected by General Principle.

Codes for Record
I (a) Acute renal failure N179
(b) Aspirin taken for Y451
(c) Migraines G439

Code to acute renal failure (N179), the adverse reaction to the drug taken for
treatment of a trivial condition. The external cause code for the drug is not used
as the underlying cause since the adverse reaction is not classifiable to

Chapter XIX.
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When a trivial condition is reported as causing any other condition, the trivial
condition is not discarded, i.e., Rule B is not applicable.

Codes for Record
I (a) Septicemia A419
(b) Impetigo LO10

Code to impetigo (L0O10). The trivial condition selected by the General Principle is
not discarded since it is reported as the cause of another condition.

Codes for Record
I (a) Respiratory insufficiency R068
(b) Upper respiratory infection JO69

Code to upper respiratory infection (J069). The trivial condition selected by the
General Principle is not discarded since it is reported as the cause of another
condition.

Rule C. Linkage

Where the selected cause is linked by a provision in the Classification or in the
notes for use in underlying cause mortality coding with one or more of the other
conditions on the certificate, code the combination.

Where the linkage provision is only for the combination of one condition specified
as due to another, code the combination only when the correct causal relationship
is stated or can be inferred from application of the selection rules.

Where a conflict in linkages occurs, link with the condition that would have been
selected if the cause initially selected had not been reported. Make any further
linkage that is applicable.

Interpretations and Examples

Linkage is the assignment of a preference or combination code for two or more
jointly reported causes of death in accordance with a provision in the ICD. The
provision may be for linking one condition with mention of the other, or for linking
one condition when reported as “due to” the other.

Guideline notes and instruction for applying the mandatory international linkages are
listed in category order in ICD-10, Volume 2, pages 50-61. They have been repeated
in this manual along with other preferences and instructions pertinent to coding
practices in the United States. In addition, the codes for specific linkages are
contained in Part 2c, Modification Table (Table E). These decision tables present the
linkages as described below for use in classifying the underlying cause of death.
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Application of the linkage rule, as with the use of all other international rules for
determining the underlying cause of death, must be carried out in a sequential step-
by-step process to comply with the intention of ICD and to achieve standardization
of data. This is particularly essential in the linkage rule. It is the most complex step
in determining the underlying cause of death and is used more than any other
modification rule.

The following abbreviations identify the linkages in Part 2c, Modification Table
(Table E):

LMP: (Linkage with mention of preference) is used when another condition is
preferred over the selected underlying cause regardless of the placement of
either of the two conditions on the record.

LMC: (Linkage with mention of combination) is used when the selected
underlying cause and another condition link to become a combination code
regardless of the placement of either of the two conditions on the record.

LDP: (Linkage “due to” preference) is used when another condition stated as “due
to” the selected underlying cause is preferred.

LDC: (Linkage “due to” combination) is used when the selected underlying cause
is merged with another condition stated as “due to” the selected underlying

cause into a combination code.

Placement of Condition for “due to” Linkages

Placement of the conditions on the record is of paramount importance in determining
when “due to” linkages (LDP, LDC) may be made. For this purpose, the following
criteria are to be applied. If the General Principle is applied, every condition on
every line above it is considered to have a “due to” relationship with the selected
underlying cause. If Rule 1 is applied, only the conditions on the next higher line are
in “due to” relationship with the selected underlying cause.

Situation 1: One linkage on the record

This is the most straightforward kind of linkage wherein the selected underlying
cause links with only one other condition on the record through any one of the four
types of linkages.
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Codes for Record
I (a) Coronary embolism 1219
(b) Old myocardial degeneration 1515
(c) Arteriosclerotic heart disease 1251
I Hypertension, arteriosclerosis 110 1709

Code to acute coronary embolism (I1219). Arteriosclerotic heart disease, selected
by the General Principle, links (LMP) with coronary embolism.

Codes for Record
I (a) Pneumonia and emphysema J189 J439
(b)
(c) Bronchitis J40
II Cerebral arteriosclerosis 1672

Code to other specified chronic obstructive pulmonary disease (J448).
Bronchitis, selected by the General Principle, links (LMC) with emphysema into a
combination code of J448.

Codes for Record
I (a) Bronchopneumonia J180
(b) Heart disease 1519
(c) Hypertension and arteriosclerosis 110 1709

Code to hypertensive heart disease without (congestive) heart failure (I1119).
Hypertension, selected by Rule 1, links (LDC) in “due to” position with heart
disease into a combination code.

Codes for Record
I (a) Thrombotic mesenteric infarction K550
(b) Heart failure 1509
(c) Arteriosclerosis 1709

Code to acute vascular disorder of intestine (K550). Arteriosclerosis, selected by
the General Principle, links (LDP) in “due to” position with mesenteric infarction.
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Situation 2: Two or more concurrent linkages (conflict in linkage)

When the selected underlying cause links with more than one condition on the
record, a conflict in linkage exists. When there is a conflict, linkage is with the
condition that would have been selected if the selected cause had not been reported.
Therefore, prefer a linkage in Part I over one in Part II. If the conflict is in Part I,
reapply the selection rules as though the selected cause had not been reported. If the
reselected cause is one of the linkage conditions, make this linkage. If the reselected
cause is not one of the linkage conditions, again apply the selection rules as though
the initially selected and reselected causes had not been reported. Continue this
process until a reselected cause is one of the conditions to which the initially selected
underlying cause links. Then link the initially selected underlying cause to that

condition.
Codes for Record
I (a) Stroke 164
(b) Hypertension 110
II CAD 1251

Code to stroke (164). Hypertension selected by General Principle links (LMP)
with stroke and also links (LMP) with coronary artery disease. Even though
hypertension links with two conditions, a linkage in Part I is preferred over one in
Part II.

I (a) CVA
(b) Aortic aneurysm
(c) Arteriosclerosis

Codes for Record Linkage Record
I (a) 164 164

(b) 1719 1719

(c) 1709

Code to Aortic aneurysm (1719).

Arteriosclerosis, selected by the General Principle, links (LDP) in “due to”
position with aortic aneurysm and also links (LMP) with mention of CVA.

The linkage record is constructed and the selection rules applied. Aortic

aneurysm would have been selected by the General Principle and is, therefore, the
condition that is preferred.
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I (a) Cardiac arrest and pneumonia
(b) Cerebrovascular accident, ischemic heart disease
(c) Arteriosclerosis

I Hypertension and contracted kidney

Codes for Record Linkage Record
I (a) 1469 J189 1469 J189

(b) 164 1259 164 1259

(c) 1709
II 110 N26 110 N26

Code to cerebrovascular accident (164).

Arteriosclerosis, selected by the General Principle, links (LMP) with
cerebrovascular accident; (LMP) with ischemic heart disease; and (LMP) with
hypertension.

The linkage record is constructed, consisting of all conditions except the selected
underlying cause and the selection rules are reapplied to the linkage record.
Cerebrovascular accident would have been selected by Rule 1 and is thus
identified as the condition to be linked with the initially selected cause.

I (a) Pneumonia
(b) Congestive heart failure, chronic myocarditis
(c) Hypertension and arteriosclerosis

Codes for Record Linkage Record
I (a) J189 J189

(b) 1500 1514 1500 1514

(c) 110 1709 1709

Code to hypertensive heart disease with (congestive) heart failure (1110)
Hypertension, selected by Rule 1, links (LDC) in “due to” position with
congestive heart failure and also links (LDC) in “due to” position with the term
chronic myocarditis.

Construct the linkage record with all conditions except the selected underlying
cause of death and apply the selection rules to this record.

Reselect arteriosclerosis. Since this is not one of the linkage conditions, the
selection rules are reapplied. Select congestive heart failure (1500). Congestive
heart failure is identified as the condition to be linked with the initially selected
underlying cause into the combination code 1110.

38 2a  January 2005



Section II - Procedures for Selection

Situation 3: Further linkage

After initial linkage is made, the preferred condition or combination category may
further link with another condition on the record to create a sequence of linkages.

Codes for Record

I (a) Pneumonia, hypertension J189 110
(b) Arteriosclerosis & renal sclerosis 1709 N26
(c) Cancer of lung C349

Code to hypertensive renal disease (1129). Arteriosclerosis, selected by Rule 1,
links (LMP) with hypertension. Hypertension further links (LMC) with renal
sclerosis into a combination code of 1129.

Codes for Record
I (a) Ventricular aneurysm 1253
(b) Hypertensive heart disease 1119
(c) Chronic renal failure N189

Code to aneurysm of heart (I1253). Chronic renal failure, selected by the General
Principle, links (LMC) with hypertensive heart disease into a combination code of
I131, hypertensive heart and renal disease with renal failure. This combination
(I131) further links (LMP) with ventricular aneurysm (I1253).

I (a) Heart and renal failure
(b) Renal atrophy
(c) Arteriosclerosis and hypertension

Codes for Record Linkage Record
I (a) 1509 N19 1509 NI19
(b) N26 N26
(c) 1709 110 110

Code to hypertensive heart and renal disease with both (congestive) heart failure
and renal failure (I132). Arteriosclerosis, selected by Rule 1, links (LMP) with
hypertension, and (LDC) in “due to” position with renal atrophy. This is a
conflict in linkage; therefore, construct the linkage record consisting of all
conditions except the selected underlying cause and apply the selection rules to
this linkage record.

Since hypertension would have been selected by the General Principle, it is thus
identified as the condition to be linked. Make this linkage (---1709---LMP 110).
Conditions classifiable to 110 further link (LMC) with renal atrophy and (LDC) in
“due to” position with heart failure, and (LMC) with renal failure. This conflict in
linkage requires that a second linkage record be constructed.
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Linkage Record

I (a) 1509 N19
(b) N26
(©)

Apply the selection rules to the new linkage record. Renal atrophy would have
been selected by the General Principle and is identified as the term to be linked
with hypertension into the combination code of [129. This further links (LMC)
with heart failure into the combination code of 1130 and further links (LMC) with
the renal failure into the combination code of 1132 by continuing to apply the
“conflict in linkage rule.”

Rule D. Specificity

Where the selected cause describes a condition in general terms and a term that
provides more precise information about the site or nature of this condition is
reported on the certificate, prefer the more informative term. This rule will often
apply when the general term becomes an adjective, qualifying the more precise
term.

The following abbreviations identify selected levels of specificity:

SMP:  (Specificity with mention of preference) When the tentative underlying
cause describes a condition in general terms, and a condition which
provides more precise information about the site or nature of this condition
is reported anywhere on the certificate, and the code for the more precise
condition is preferred over the code for the tentative underlying cause.

SMC: (Specificity with mention of combination) When the tentative underlying
cause describes a condition in general terms, and a condition which
provides more precise information about the site or nature of this condition
is reported anywhere on the certificate, and the codes for the tentative
underlying cause and the other condition combine into a third code.

SDC:  (Specificity due to combination) When the tentative underlying cause is
reported in the due to position to another condition, and can be regarded as
an adjective modifying this condition, and the codes for the tentative
underlying cause and the other conditions combine into a third code.
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Codes for Record
I (a) Cerebral thrombosis 1633
(b) CVA 164

Code to cerebral thrombosis (1633). Cerebrovascular accident selected by the
General Principle, is considered a general term and cerebral thrombosis is
preferred as the more informative term.

Codes for Record
I (a) Meningitis G039
(b) Tuberculosis A1690

Code to tuberculous meningitis (A170). The conditions are stated in the correct
causal relationship.

Code for Record
I (a) Pneumonia J13
(b) Pneumococcus

Code to pneumococcal pneumonia (J13). Since an infection is reported due to a
specific organism, use the organism on (b) to modify the infection on (a).

Refer to Section I1I, J, 3 for further instructions regarding organisms and
infections.

Conflict in Specificity

When there are two or more conditions on the certificate to which the specificity rule
applies, reapply the selection rules as though the general term had not been reported.
If the reselected condition is not one of the more specified conditions to which

Rule D applies, again apply the selection rules as though the general term and the
reselected condition had not been reported. Continue this reselection process until
the reselected condition is one of the more specified terms that would take preference
over the general term. After the more specified condition has been identified, any
applicable linkage (Rule C) may be made.

Codes for Record
I (a) Pulmonary fibrosis J841
(b) Chronic lung disease and J9840 J439
(c) emphysema

Code to emphysema (J439). Chronic lung disease is selected by Rule 1. Both
emphysema and pulmonary fibrosis are more specified lung diseases.
Emphysema would have been selected if chronic lung disease had not been
mentioned and is, therefore, identified as the condition that would take preference.
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Codes for Record
I (a) Urinary tract obstruction N139
(b) Kidney stones N200
(¢) Renal discase N289

Code to calculus of kidney (N200). Renal disease (N289) is selected by the
General Principle. Both urinary tract obstruction and kidney stones are specified
renal diseases. Kidney stones (N200) would have been selected if renal disease
had not been reported and is, therefore, the preferred condition.

Rule E. Early and late stages of disease

Where the selected cause is an early stage of a disease and a more advanced stage
of the same disease is reported on the certificate, code to the more advanced stage.
This rule does not apply to a “chronic” form reported as due to an “acute” form
unless the classification gives special instructions to that effect.

Codes for Record
I (a) Tertiary syphilis A529
(b) Primary syphilis AS510

Code to tertiary syphilis (A529), a more advanced stage of syphilis.

Codes for Record
I (a) Eclampsia during pregnancy 0150
(b) Pre-eclampsia 0149

Code to eclampsia in pregnancy (O150), a more advanced stage of pre-eclampsia.

Codes for Record
I (a) Chronic myocarditis 1514
(b) Acute myocarditis 1409

Code to acute myocarditis (1409). Acute myocarditis is selected by the General
Principle. No “special instruction” is given to prefer chronic myocarditis over
acute myocarditis.

Codes for Record
I (a) Chronic nephritis NO039
(b) Acute nephritis NO009

Code to chronic nephritis, unspecified (N039). Chronic nephritis is preferred
when it is reported as secondary to acute nephritis. The General Principle and
linkage are applicable.
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Rule F. Sequela

Where the selected cause is an early form of a condition for which the
Classification provides a separate “Sequela of ...” category, and there is evidence
that death occurred from residual effects of this condition rather than from those
of its active phase, code to the appropriate “Sequela of ...” category.

“Sequela of ...” categories are as follows:

B90.- Sequela of tuberculosis

BI1 Sequela of poliomyelitis

B92 Sequela of leprosy

B94 .- Sequela of other and unspecified infectious and parasitic diseases
E64.- Sequela of malnutrition and other nutritional deficiencies

E68 Sequela of hyperalimentation

G09 Sequela of inflammatory diseases of central nervous system
169.- Sequela of cerebrovascular disease

097 Death from sequela of direct obstetric causes

Y85-Y89 Sequela of external causes

NOTE: When conditions in categories A00-B19, B25-B49, B58-B64, B99 are

mentioned on the record with HIV (B200-B24, R75), do not consider the
infectious or parasitic conditions as a sequela.

Interpretations and Examples

These sequela categories are to be used for underlying cause mortality coding to
indicate that death resulted from late (residual) effects of a given disease or injury
rather than during the active phase. Rule F applies in such circumstances.

B90.-

Sequela of tuberculosis

Use these subcategories for the classification of tuberculosis (conditions
in A162-A199) if:

(a) A statement of a late effect or sequela of the tuberculosis is reported.

Codes for Record

I (a) Calcification lung J984
(b) Sequela of pulmonary B909
tuberculosis

Code to sequela of pulmonary tuberculosis (B909) since “sequela
of” is stated.
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(b) The tuberculosis is stated to be arrested, cured, healed, inactive, old,
ancient, remote, history of, or quiescent, whether or not the residual
(late) effect is specified, unless there is evidence of active
tuberculosis.

Code for Record
I (a) Arrested pulmonary tuberculosis B909

Code to arrested pulmonary tuberculosis (B909), since there is no
evidence of active tuberculosis.

(¢) When there is evidence of active and inactive (arrested, cured,
healed, history of, old, quiescent) tuberculosis of different sites,
consider as active or inactive tuberculosis as stated.

Codes for Record
I (a) Acute miliary tuberculosis A198
(b) ofbone 6mos
I Old pulmonary tuberculosis B909

Code to active acute miliary tuberculosis of bone (A198) as
selected by the General Principle. Evidence of inactive
tuberculosis of a different site does not change the status of the
active tuberculosis.

(d) When there is evidence of active and inactive (arrested, cured,
healed, history of, old, quiescent) tuberculosis of the same site,
consider as active tuberculosis.

Codes for Record
I (a) Recurrent pulmonary tuberculosis A162
(b) Old pulmonary tuberculosis Al162

()
Code to active pulmonary tuberculosis (A162). Evidence of
inactive and active tuberculosis of the same site is coded to active

tuberculosis of the site.

NOTE: Do not use duration to code sequela of tuberculosis.

Codes for Record
I (a) Respiratory failure J969
(b) Pneumonia J189

(¢) Pulmonary tuberculosis 2 years Al162

Code to pulmonary tuberculosis (A162). Do not use duration of
the tuberculosis to code the tuberculosis as sequela.
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BI1- Sequela of acute poliomyelitis

Use this category for the classification of poliomyelitis (conditions in
A800-A809) if:

(a) A statement of a late effect or sequela of the poliomyelitis is
reported.

Code for Record
I (a) Sequela of acute poliomyelitis BI1

Code to sequela of poliomyelitis (B91) as indexed.

(b) A chronic condition or a condition with a duration of one year or
more that was due to poliomyelitis is reported.

Codes for Record
I (a) Paralysis - 1 year G839
(b) Acute poliomyelitis BI1

Code to sequela of poliomyelitis (B91), since the paralysis has a
duration of 1 year.

(c) The poliomyelitis is stated to be old, history of, or the interval
between onset of the poliomyelitis and death is indicated to be one
year or more whether or not the residual (late) effect is specified.

Code for Record
I (a) Old polio BI1

Code to old polio (B91).

(d) The poliomyelitis is not stated to be acute or active and the interval
between the onset of the poliomyelitis and death is not reported.

Code for Record
I (a) Poliomyelitis B91
(b)
()

Code to sequela of poliomyelitis (B91) since the poliomyelitis is
not stated to be acute or active and there is no duration reported.
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Codes for Record
I (a) Poliomyelitis with B91 G839
(b)  paralysis
(c)

Code to sequela of poliomyelitis (B91) since the poliomyelitis is not
stated to be acute or active and there is no duration reported.

B92 Sequela of leprosy
Use this category for the classification of leprosy (conditions in A30) if:
(a) A statement of a late effect or sequela of the leprosy is reported.

(b) A chronic condition or a condition with a duration of one year or
more that was due to leprosy is reported.

B94.0 Sequela of trachoma

Use this subcategory for the classification of trachoma (conditions in
A710 — A719) if:

(a) A statement of a late effect or sequela of the trachoma is reported.

Code for Record
I (a) Late effects of trachoma B940

(b) The trachoma is stated to be healed or inactive, whether or not the
residual (late) effect is specified.

Code for Record
I (a) Healed trachoma B940

Code to sequela of trachoma (B940) since it is stated “healed.”

(c) A chronic condition such as blindness, cicatricial entropion or
conjunctival scar that was due to the trachoma is reported unless
there is evidence of active infection.

Codes for Record
I (a) Conjunctival scar H112
(b) Trachoma B940

Code to sequela of trachoma (B940) since it caused the chronic
condition, conjunctival scar, and there is no evidence of active
infection.
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B9%4.1 Sequela of viral encephalitis

Use this subcategory for the classification of viral encephalitis
(conditions in A830-A839, A840-A849, A850-A858, A86) if:

(a)

(b)

(©)

A statement of a late effect or sequela of the viral encephalitis is
reported.

Code for Record
I (a) Late effects of viral B9%41
encephalitis

Code to sequela of viral encephalitis (B941) as indexed.

A chronic condition or a condition with a duration of one year or
more that was due to the viral encephalitis is reported.

Codes for Record
I (a) Chronic brain syndrome F069
(b) Viral encephalitis B941

Code to sequela of viral encephalitis (B941), since a resultant
chronic condition is reported.

The viral encephalitis is stated to be old, ancient, remote, history of,
or the interval between onset of the viral encephalitis and death is
indicated to be one year or more whether or not the residual (late)
effect is specified.

Code for Record
I (a) St. Louis encephalitis-1 yr B9%41

Code to sequela of viral encephalitis (B941), since a duration of 1
year is reported.

Code for Record
I (a) Old viral encephalitis B941

Code to sequela of viral encephalitis (B941), since it is stated
“old.”
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(d) Brain damage, CNS damage, cerebral fungus, epilepsy,
hydrocephalus, mental retardation, paralysis (G810-G839) is
reported due to the viral encephalitis.

Codes for Record
I (a) Paralysis G839
(b) Viral encephalitis B941

Code to late effects of viral encephalitis (B941) since paralysis is
reported due to viral encephalitis.

B9%4.2 Sequela of viral hepatitis

Use this category for the classification of viral hepatitis (conditions in
B150-B199) if:

(a) A statement of a late effect or sequela of the viral hepatitis is
reported.

(b) A chronic condition or a condition with a duration of one year or
more that was due to viral hepatitis is reported.

B94.8 Sequela of other specified infectious and parasitic diseases
B94.9 Sequela of unspecified infectious and parasitic diseases

Use B948 for the classification of other and unspecified infectious and
parasitic diseases (conditions in A000-A09, A200-A70, A740-A799,
A810-A829, A870-B09, B250-B89)

AND

Use B949 for the classification of only the terms “infectious disease
NOS” and “parasitic disease NOS” if:

(a) A condition that is stated to be a late effect or sequela of the
infectious or parasitic disease is reported.

(b) The infectious or parasitic disease is stated to be arrested, cured,
healed, inactive, old, ancient, remote, history of, or quiescent,
whether or not the residual (late) effect is specified, unless there is
evidence of activity of the disease.
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(c) A chronic condition or a condition with a duration of one year or
more that was due to the infectious or parasitic disease is reported.

Codes for Record
I (a) Reye’s syndrome - 1 yr. G937
(b) Chickenpox B948

Code to sequela of other specified infectious and parasitic
diseases (B948) since chickenpox caused a condition with a
duration of one year or more.

Codes for Record
I (a) Chronic brain syndrome F069
(b) Meningococcal encephalitis B948

Code to sequela of other specified infectious and parasitic
diseases (B948) since the infectious disease caused a chronic
condition.

(d) There is indication that the interval between onset of the infectious

or parasitic disease and death was one year or more, whether or not
the residual (late) effect is specified.
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E640-E649 Sequela of malnutrition and other nutritional deficiencies
Use Sequela Code For Categories
E640 E40-E46
E641 E500-E509
E642 E54
E643 E550-E559
E648 E51-ES3
E56-E60
E610-E638
E649 E639

Use these subcategories for the classification of malnutrition and other
nutritional deficiencies (conditions in E40-E639) if:

(a) A statement of a late effect or sequela of malnutrition and other
nutritional deficiencies is reported.

Codes for Record
I (a) Cardiac arrest 1469
(b) Sequela of malnutrition E640

Code to sequela of protein-energy malnutrition (E640) since I(b) is
stated as “sequela of.”

(b) A chronic condition or a condition with a duration of one year or
more is qualified as rachitic or that was due to rickets is reported.

Codes for Record
I (a) Thyroid disorder - 3 years E079
(b) Rickets E643

Code to sequela of rickets (E643) since rickets caused a condition
with a duration of one year or more.
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E68

G09

Sequela of hyperalimentation

Use this category for the classification of hyperalimentation (conditions
in E67 and hyperalimentation NOS in R632) if:

(a) A statement of a late effect or sequela of the hyperalimentation is
reported.

(b) A chronic condition or a condition with a duration of one year or
more that was due to hyperalimentation is reported.

Sequela of inflammatory diseases of central nervous system

Use this category for the classification of intracranial abscess or
pyogenic infection (conditions in G0O00-G009, G030-G049, GO60-G069,
GO08, except those marked with an asterisk) if:

(a) A statement of a late effect or sequela of the condition in GOOO[
G009, G030-G049, G060-G069, GOS8 is reported.

(b) A chronic condition or a condition with a duration of one year or
more that was due to the condition in G000-G009, G030-G049,
G060-G069, GO8 is reported.

(¢) The condition in GO00-G009, G030-G049, G060-G069, GO8 is
stated to be old, ancient, remote, history of, or the interval between
onset of this condition and death is indicated to be one year or more,
whether or not the residual (late) effect is specified.

Codes for Record
I (a) Compression of brain G935
(b) OId cerebral abscess G09

Code to sequela of cerebral abscess since stated as old.

(d) Brain damage, CNS damage, cerebral fungus, epilepsy,
hydrocephalus, mental retardation, paralysis (G810-G839) is
reported due to a condition in G000-G009, G030-G049, G060
G069, GOS.

Codes for Record
I (a) Hydrocephalus G919
(b) Meningitis G09

Code to sequela of inflammatory diseases of CNS (G09) since
meningitis (G039) is reported as causing hydrocephalus.
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1690-1698 Sequela of cerebrovascular disease

Use this category for the classification of cerebrovascular disease
(conditions in 1600-164, 1670-1679) if:

(a) A statement of late effect or sequela of a cerebrovascular disease is
reported.

Code for Record
I (a) Sequela of cerebral infarction 1693

Code to sequela of cerebral infarction (I1693) since “sequela of” is
stated.

(b) A chronic condition or a condition with a duration of one year or
more was due to one of these cerebrovascular diseases.

Codes for Record
I (a) Hemiplegia 1 year G819
(b) Intracranial hemorrhage 1692

Code to sequela of other nontraumatic intracranial hemorrhage
(1692) since the residual effect (hemiplegia) has a duration of one
year.

(¢) The condition in 1600-164, 1670-1679 is stated to be chronic, old,
ancient, remote, history of or the interval between onset of this
condition and death is indicated to be one year or more, whether or
not the residual (late) effect is specified.

Codes for Record
I (a) Brain damage G939
(b) Remote cerebral thrombosis 1693

Code to sequela of cerebral thrombosis (1693) since the cerebral
thrombosis is reported as remote.

Code for Record
I (a) OId intracerebral hemorrhage 1691

Code to sequela of intracerebral hemorrhage since the
intracerebral hemorrhage is stated as old.
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097

Y85-Y89

Code for Record
I (a) Cerebral arteriosclerosis 6 years 1698

Code to (1698), sequela of other and unspecified cerebrovascular
disease since the cerebral arteriosclerosis has a duration of one
year or more.

Code for Record
I (a) History of CVA 1694

Code to sequela of CVA (1694) since history of CVA is reported.

(d) The condition in 1600-164, and 1670-1679 is reported with paralysis
(any) stated to be chronic, old, ancient, remote, history of, or the
interval between onset of this condition and death is indicated to be
one year or more whether or not the residual (late) effect is
specified.

Codes for Record
I (a) CVA with old hemiplegia 1694 G819

Code to sequela of CVA (1694) since it is reported with
hemiplegia stated as old.

Sequela of direct obstetric cause

Use this category for the classification of a direct obstetric cause
(conditions in O00-0927) if:

(a) A statement of a late effect or sequela of the direct obstetric cause is
reported.

(b) A chronic condition or a condition with a duration of one year or
more that was due to the direct obstetric cause is reported.

(c) The direct obstetric cause has a duration of one year or more.
Sequela of external causes of morbidity and mortality.

Refer to Section IV, Y85-Y89, Sequela of external causes of morbidity
and mortality.
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SECTION III
EDITING AND INTERPRETING ENTRIES IN THE MEDICAL
CERTIFICATION

Selection of the underlying cause is based on selecting a single condition on the lowest used
line in Part I since this condition is presumed to indicate the certifier’s opinion about the
sequence of events leading to the immediate cause of death. However, it is recognized that
certifiers do not always report a single condition on the lowest used line, nor do they always
enter the related conditions in a proper order of sequence. Therefore, it is necessary to edit
the conditions reported during the selection process. For this reason, standardized rules and
guides are set forth in this manual.

The international coding guides are provided in this section. Also included are instructions
for use in the United States designed to bring assignments resulting from reporting practices
particular to the United States into closer alignment with the intent of the International
Classification procedures.

The interpretations and instructions in this section are general in nature and are to be used
whenever applicable. Those in Section IV apply to specific categories.

A. Guides for the determination of the probability of sequence

1. Assumption of intervening cause. Frequently on the medical certificate, one
condition is indicated as due to another, but the first one is not a direct consequence
of the second one. For example, hematemesis may be stated as due to cirrhosis of the
liver, instead of being reported as the final event of the sequence, liver cirrhosis —
portal hypertension — ruptured esophageal varices — hematemesis.

The assumption of an intervening cause in Part I is permissible in accepting a
sequence as reported, but it must not be used to modify the coding.

Codes for Record
I (a) Cerebral hemorrhage 1619
(b) Chronic nephritis NO039

Code to chronic nephritis (N03.9). It is necessary to assume hypertension as a
condition intervening between cerebral hemorrhage and the underlying cause,
chronic nephritis.
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Codes for Record
I (a) Mental retardation F79
(b) Premature separation P021

(c) of placenta

Code to premature separation of placenta affecting fetus or newborn (P02.1). It is
necessary to assume birth trauma, anoxia or hypoxia as a condition intervening
between mental retardation and the underlying cause, premature separation of
placenta.

2. Interpretation of “highly improbable.” The expression “highly improbable” has been
used since the Sixth Revision of the ICD to indicate an unacceptable causal
relationship. As a guide to the acceptability of sequences in the application of the
General Principle and the selection rules, the following relationships should be
regarded as “highly improbable”:

a. an infectious or parasitic disease (A00-B99) reported as “due to” any disease
outside this chapter, except that:

e diarrhea and gastroenteritis of presumed ™)
infectious origin (A09, B94.8)

septicemia (A40-A41, B94.8)

erysipelas (A46, B94.8) >_ May be accepted as “due to

gas gangrene (A48.0, B94.8) any other disease

bacteremia (A49.0-A49.9, B94.8)

Vincent’s angina (A69.1, B94.8)

mycoses (B35-B49, B94.8) -

2

e any infectious disease, except A811, may be accepted as “due to” disorders
of the immune mechanism such as human immunodeficiency virus [HIV]
disease or AIDS

e any infectious disease, except A811, may be accepted as “due to”
immunosuppression by chemicals (chemotherapy) and radiation

e any infectious disease, except A811, classified to A00-B19 or B25-B64
reported as “due to” a malignant neoplasm will also be an acceptable
sequence

e varicella and zoster infections (B01-B02) may be accepted as “due to”
diabetes, tuberculosis and lymphoproliferative neoplasms;

b. a malignant neoplasm reported as “due to” any other disease, except human
immunodeficiency virus [HIV] disease;

c. hemophilia (D66, D67, D68.0-D68.2) reported as “due to” any other disease;
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d. diabetes (E10-E14) reported as “due to” any other disease except:

hemochromatosis (E83.1),

diseases of pancreas (K85-K86),

pancreatic neoplasms (C25.-, D13.6, D13.7, D37.7),
malnutrition (E40-E46);

e. rheumatic fever (I00-102) or rheumatic heart disease (105-109) reported as “due
to” any disease other than scarlet fever (A38), streptococcal septicemia (A40.-),
streptococcal sore throat (J02.0) and acute tonsillitis (J03.-);

f. any hypertensive condition reported as “due to”” any neoplasm except:
e endocrine neoplasms,
e renal neoplasms,

e carcinoid tumors;

g. chronic ischemic heart disease (120, 125) reported as “due to” any neoplasm;

=

. (1) cerebrovascular diseases (160-169) reported as “due to” a disease of the
digestive system (K00-K92);

(2) cerebral infarction due to thrombosis of precerebral arteries (163.0)
cerebral infarction due to unspecified occlusion of precerebral arteries (163.2)
cerebral infarction due to thrombosis of cerebral arteries (163.5)
cerebral infarction due to unspecified occlusion of cerebral arteries (163.5)
cerebral infarction due to cerebral venous thrombosis, nonpyogenic (163.6)
other cerebral infarction (163.8)
cerebral infarction, unspecified (163.9)
stroke, not specified as hemorrhage or infarction (164)
other cerebrovascular disease (167)
sequela of stroke, not specified as hemorrhage or infarction (169.4)
sequela of other and unspecified cerebrovascular diseases (169.8)

reported as “due to” endocarditis (I05-108, 109.1, 133-138);

(3) occlusion and stenosis of precerebral arteries, not resulting in cerebral
infarction (165), except embolism
occlusion and stenosis of cerebral arteries, not resulting in cerebral
infarction (166) except embolism
sequela of cerebral infarction (169.3), except embolism

reported as “due to” endocarditis (I05-108, 109.1, 133-138);
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1. any condition described as arteriosclerotic [atherosclerotic] reported as “due to”
any neoplasm;

j. influenza (J10-J11) reported as “due to” any other disease;

k. a congenital anomaly (Q00-Q99) reported as “due to” any other disease of the
individual, including immaturity;

. acondition of stated date of onset “X” reported as “due to” a condition of stated
date of onset “Y,” when “X” predates “Y”’;

m. any accident (V01-X59) reported as “due to” any other cause outside this chapter
except epilepsy (G40-G41);

n. suicide (X60-X84) reported as “due to” any other cause.

The preceding list does not cover all “highly improbable” sequences, but in other
cases the General Principle should be followed unless otherwise indicated.

Acute or terminal circulatory diseases reported as “due to” malignant neoplasm,
diabetes or asthma should be accepted as possible sequences in Part I of the
certificate. The following conditions are regarded as acute or terminal circulatory
diseases:

121-122  Acute myocardial infarction

124.- Other acute ischemic heart diseases
126.- Pulmonary embolism

130.- Acute pericarditis

133.- Acute and subacute endocarditis
140.- Acute myocarditis

144.- Atrioventricular and left bundle-branch block
145.- Other conduction disorders

146.- Cardiac arrest

147 .- Paroxysmal tachycardia

148 Atrial fibrillation and flutter

149.- Other cardiac arrhythmias

150.- Heart failure

I51.8 Other ill-defined heart diseases
160-168  Cerebrovascular diseases except 167.0-167.5 and 167.9
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B. Diagnostic entities

1.

One-term entity: A one-term entity is a diagnostic entity that is classifiable to a

single ICD-10 code.

a. A diagnostic term that contains one of the following adjectival modifiers indicates

the condition modified has undergone certain changes and is considered to be a
one-term entity.

adenomatous embolic hypoxemic necrotic
anoxic erosive hypoxic obstructed
congestive gangrenous inflammatory obstructive
cystic hemorrhagic ischemic ruptured

(Apply this instruction to these adjectival modifiers only)
For code assignment, apply the following criteria in the order stated.
(1) If the modifier and lead term are indexed together, code as indexed.

Code for Record
I (a) Embolic nephritis NO58

Code to embolic nephritis (N058). The adjectival modifier “embolic” is
indexed under Nephritis.

(2) If the modifier is not indexed under the lead term, but “specified” is, use the
code for specified (usually .8)

Code for Record
I (a) Obstructive cystitis N308

Code to cystitis, specified NEC (N308). The adjectival modifier
“obstructive” is not indexed under Cystitis, but “specified NEC” is indexed.

(3) Ifneither the modifier nor “specified” is indexed under the lead term, refer to
Volume 1 under the NOS code for the lead term and look for a specified
fourth character category.

Code for Record
I (a) Hemorrhagic cardiomyopathy 1428

Code to the category for other cardiomyopathies (I428). “Hemorrhagic” is
not indexed under cardiomyopathy, neither is cardiomyopathy, specified,
NEC indexed. The Classification does provide a code, 1428, for “Other
cardiomyopathies” in Volume 1.
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(4) Ifneither (1), (2) nor (3) apply, code the lead term without the modifier.

Code for Record
I (a) Adenomatous bronchiectasis 147

Code to bronchiectasis NOS (J47). “Adenomatous” is not an index term
qualifying bronchiectasis. Code bronchiectasis only, since there is no
provision in the Classification for coding “other bronchiectasis.”

b. Alzheimers dementia: Consider the following terms as one term entities and
code as indicated:

When reported as: Code

Endstage Alzheimers, senile dementia

Senile dementia, Alzheimers G301
Senile dementia, Alzheimers type

Senile dementia of the Alzheimers

When reported as: Code

Alzheimers, dementia \
Alzheimers; dementia
Dementia Alzheimers
Dementia, Alzheimers
Dementia - Alzheimers
Dementia, Alzheimers type > G309
Dementia of Alzheimers

Dementia - Alzheimers type

Dementia; Alzheimers type

Dementia, probable Alzheimers (disease)
Dementia syndrome, Alzheimers type
Endstage dementia (Alzheimers) /
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2.  Multiple one-term entity: A multiple one-term entity is a diagnostic entity consisting
of two or more contiguous words on a line for which the Classification does not
provide a single code for the entire entity but does provide a single code for each of
the components of the diagnostic entity. Consider as a multiple one-term if each of
the components can be considered as separate one-term entities.

Codes for Record
I (a) Hypertensive arteriosclerosis 10 1709

Code to hypertension (I10). The complete term is not indexed as a one-term
entity. Code “hypertensive” and “arteriosclerosis” as separate one-term
entities.

EXCEPTION: When any condition classifiable to 120-125 (except 1250) or
160-169 is qualified as “hypertensive,” code to 120-125 or 160-169 only.

Code for Record
I (a) Hypertensive myocardial ischemia 1259

Code to myocardial ischemia (1259). Disregard “hypertensive” since it is
modifying an ischemic heart condition.

C. Adjective reported at the end of a diagnostic entity

Code an adjective reported at the end of a diagnostic entity as if it preceded the entity.
This applies whether reported in Part I or Part II.

Codes for Record
I (a) Arteriosclerosis, hypertensive 110 1709

Code to hypertension (I110). The complete term is not indexed as a one-term entity.
“Hypertensive” is an adjectival modifier; code as if it preceded the arteriosclerosis.

D. Adjectival modifier reported with multiple conditions

1. If an adjectival modifier is reported with more than one condition, modify only the
first condition.
Codes for Record
I (a) Arteriosclerotic nephritis and cardiomyopathy 1129 1429

Code to arteriosclerotic nephritis (1129). The modifier is applied only to the first
condition.
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2. If an adjectival modifier is reported with one condition and more than one site is
reported, modify all sites.

Codes for Record
I (a) Arteriosclerotic cardiovascular and 1250 1672
cerebrovascular disease

Code to arteriosclerotic cardiovascular disease (1250). The modifier is applied to
both conditions, but in this case the selected cause is not modified by the other
condition on the record.

3. When an adjectival modifier precedes two different diseases that are reported with a
connecting term, modify only the first disease.

Codes for Record
I (a) Arteriosclerotic cardiovascular disease 1250 1679
and cerebrovascular disease

Code to arteriosclerotic cardiovascular disease (I1250). The modifier is applied
only to the first condition.

E. Parenthetical entries

1.  When one medical entity is reported followed by another complete medical entity
enclosed in parenthesis, disregard the parenthesis and code as separate terms.

Codes for Record

I (a) Heart dropsy 1500
(b) Renal failure (CVRD) N19 1139
(c)

Code to hypertensive heart and renal disease (I132). Consider line (b) as two
separate terms, both of which are complete medical entities.
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2. When the adjectival form of words or qualifiers are reported in parenthesis, use these
adjectives to modify the term preceding it.

Codes for Record
I (a) Collapse of heart 1509
(b) Heart disease (rheumatic) 1099

Code to rheumatic heart disease (1099). Use “rheumatic” as a modifier.

3. If the term in parenthesis is not a complete term and is not a modifier, consider as
part of the preceding term.
Code for Record

I (a) Metastatic carcinoma (ovarian) C56

Code to primary ovarian carcinoma (C56).

F. Plural form of disease

Do not use the plural form of a disease or the plural form of a site to indicate multiple.

Codes for Record
I (a) Cardiac arrest 1469
(b) Congenital defects Q899

Code to congenital defect (Q899); do not code as multiple (Q897).

G. Implied disease

When an adjectival form of a word, including one relating to a site or organ, is entered as
a separate diagnosis, i.e., it is not part of an entry preceding or following it, assume the
word “disease” after the adjective and code accordingly.

Code for Record
I (a) Myocardial 1515
(b)
(©)

Code to myocardial disease (I515).
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Codes for Record

I (a) Coronary 1251
(b) Hypertension 110
(c)

Code to coronary disease (I251). Line I(a) is coded as coronary disease since
coronary hypertension is not indexed.

H. Relating and modifying

Certain conditions are classified in the ICD-10 according to the site affected, e.g.

atrophy enlargement obstruction
calcification failure perforation
calculus fibrosis rupture
congestion gangrene stenosis
degeneration hypertrophy stones
dilatation insufficiency stricture
embolism necrosis

(This list is not all inclusive)

Occasionally, these conditions are reported without specification of site. Relate
conditions such as these for which the Classification does not provide an NOS code and
conditions which are usually reported of a site. Generally, it may be assumed that such a
condition was of the same site as another condition if the Classification provides for
coding the condition of unspecified site to the site of the other condition. These coding
principles apply whether or not there are other conditions reported on other lines in Part I.
Use the following generalizations as a guide in assuming a site:

1. General instructions for implied site of a disease

a. Conditions of unspecified site reported on the same line

(1) When conditions are reported on the same line with or without a connecting
term that implies a due to relationship, assume the condition of unspecified
site was of the same site as the condition of a specified site.

Codes for Record
I (a) Aspiration pneumonia J690
(b) Cerebrovascular accident due to 164
(c) thrombosis 1633

Code to cerebral thrombosis (I633). Since thrombosis (of unspecified site)
is reported on the same line with a condition of a specified site, relate to
the specified site.
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(2) When conditions of different sites are reported on the same line with the
condition of unspecified site, assume the condition of unspecified site was of
the same site as the condition immediately preceding it.

Codes for Record
I (a) ASHD, infarction, CVA 1251 1219 164

(b)

Code to heart infarction (1219). Since infarction (of unspecified site) is
reported on same line with two conditions of specified sites, relate to the
specified site immediately preceding the condition. ASHD links (LMP)
with heart infarction.

b. Conditions of unspecified site reported on a separate lines

(1) Ifthere is only one condition of a specified site reported on the line above or
below it, code to this site.

Codes for Record
I (a) Cholecystitis K819
(b) Calculus K802

Code to calculus of gallbladder with other cholecystitis (K801). Calculus
of an unspecified site is reported on line (b). The condition on the line
above is of a stated site (gallbladder). Therefore, consider line (b) as
calculus of gallbladder (K802). This code links (LMC) with cholecystitis.

(2) Ifthere are conditions of different specified sites on the lines above and
below it and the Classification provides for coding the condition of
unspecified site to only one of these sites, code to that site.

Codes for Record
I (a) Intestinal fistula K632
(b) Obstruction K566
(c) Adhesions of peritoneum K660

Code to intestinal adhesions with obstruction (K565). Since the
Classification does not provide a code for obstruction of the peritoneum,
relate to the site reported on the line above (intestinal). Adhesions of
peritoneum links (LMC) with intestinal obstruction.

(3) Ifthere are conditions of different specified sites on the lines above and

below and the Classification provides for coding the condition of unspecified
site to both of these sites, code the condition unspecified as to site.
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Codes for Record
I (a) CVA 164
(b) Thrombosis 1829
(c) ASHD 1251

Code to ASHD (I251). Since the thrombosis is classified to both sites
(reported above and below), code unspecified as to site.

(4) Do not relate conditions which are not reported in the first position on
a line to the line above. It is acceptable to relate conditions not
reported as the first condition on a line to the line below.

Codes for Record

I (a) Kidney failure N19
(b) Vascular insufficiency with thrombosis 199 1219
(c) ASHD 1251

Code to cardiac thrombosis (I1219). Relate thrombosis to line below.
ASHD links (LMP) with heart thrombosis.

2. Relating specific categories

a. When ulcer, site unspecified or peptic ulcer NOS is reported causing, due to, or on
the same line with gastrointestinal hemorrhage, code peptic ulcer NOS (K279).

Codes for Record
I (a) Gastrointestinal hemorrhage K922
(b) Peptic ulcer K279

Code to peptic ulcer with hemorrhage (K274). Do not relate peptic ulcer
to gastrointestinal. Peptic ulcer links (LMC) with gastrointestinal
hemorrhage.

b. When ulcer NOS (L984) is reported causing, due to, or on the same line with
diseases classifiable to K20-K22, K30-K31, and K65, code peptic ulcer NOS

(K279).
Codes for Record
I (a) Peritonitis K659
(b) Ulcer K279

Code to peptic ulcer (K279).

c. When hernia (K40-K46) is reported with disease(s) of unspecified site(s), relate
the disease of unspecified site to the intestine.
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Codes for Record
I (a) Hernia with obstruction K469 K566

Code to hernia with obstruction (K460). Relate obstruction to intestine.
Hernia links (LMC) with intestinal obstruction.

d. When calculus NOS or stones NOS is reported with pyelonephritis, code
to N209 (urinary calculus).

Codes for Record
I (a) Calculus with pyelonephritis N209 NI12

Code to urinary calculus (N209).
e. When arthritis (any type) is reported with

e Contracture — code contracture of the site
e Deformity — code deformity acquired of the site

If no site is reported or if site is not indexed, code contracture or deformity, joint.

Codes for Record

I (a) Phlebitis 1809
(b) Deformities M219
(c) Osteoarthritis lower limbs M199

Code to osteoarthritis lower limbs (M199).

f. When embolism, infarction, occlusion, thrombosis NOS is reported

e from a specified sitt — code the condition of the site reported
e ofasite from a specified site — code the condition to both sites reported
Codes for Record
I (a) Congestive heart failure 1500
(b) Embolism from heart 1219
(c) Arteriosclerosis 1709

Code to cardiac embolism (I219). Relate embolism to site reported.
Arteriosclerosis links (LMP) with heart embolism.
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g. Relate a condition of unspecified site to the complete term of a multiple site

entity. Ifit is not indexed together, relate the condition to the site of the complete
indexed term.

Codes for Record
I (a) Cardiorespiratory arrest with 1469 1509
(b) insufficiency

Code to Failure, heart (1509). Since cardiorespiratory arrest is indexed to a
heart condition, relate insufficiency to heart.

3. Exceptions to relating and modifying instructions:

a. Do not relate the following conditions:

Arteriosclerosis

Congenital anomaly NOS

Hypertension

Infection NOS (refer to Section III, Part J, #3)
Neoplasms

Paralysis

Codes for Record
I (a) Cardiac arrest 1469

(b) Congenital anomaly Q899

Code to congenital anomaly NOS (Q899). Do not relate to cardiac.

b. Do not relate hemorrhage when causing a condition of a specified site. Relate
hemorrhage to site of disease reported on same line or line below only.

Codes for Record
I (a) Respiratory failure J969
(b) Hemorrhage R5800

Code to hemorrhage NOS (R58). Do not relate to respiratory.
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c. Do not relate conditions classified to RO0-R99 except:

Gangrene and necrosis RO2
Hemorrhage R5800
Stricture and stenosis R688
Codes for Record
I (a) Pneumonia with gangrene J189  J850

Code to gangrene of lung (J850). Relate gangrene to pulmonary, the
site of the disease reported on the same line, since gangrene is one of
the exceptions. Pneumonia is a direct sequel (DS) of pulmonary gangrene.

d. Do not relate a disease condition that, by the name of the disease, implies a
disease of a specified site unless it is obviously an erroneous code. If not certain,
refer to supervisor.

Codes for Record
I (a) Encephalopathy, cirrhosis G934 K746

Code to encephalopathy (G934). Do not relate encephalopathy to liver
since the name of the disease implies a disease of a specific site, brain.

1. Coding conditions classified to injuries as disease conditions

1. Consider “injury,” “hematoma,” “laceration,” (or other condition that is usually but
not always traumatic in origin) of a specified organ to be qualified as nontraumatic
when it is reported due to or on the same line with a disease, unless a statement on the
death certificate indicates the condition was traumatic. If the Classification provides
for the condition to be classified as nontraumatic, interpret accordingly. Otherwise,
use the category that has been provided for “other” conditions of the organ
(usually .8).

Codes for Record
I (a) Laceration heart 1518
(b) Myocardial infarction 1219

(c)
Code to myocardial infarction (I219) selected by General Principle. Since

laceration heart is reported due to myocardial infarction, consider the laceration to
be nontraumatic.
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Codes for Record
I (a) Subdural hematoma 1620
(b) CVA 164

(c)

Code to nontraumatic subdural hematoma (1620) since reported due to CVA.
Cerebrovascular accident, selected by the General Principle, is considered a
general term and nontraumatic subdural hematoma is preferred as the more
informative term by application of Rule D (SMP).

Codes for Record
I (a) Cardiorespiratory failure R092
(b) Intracerebral hemorrhage 1619
(¢) Subdural hematoma, cerebral meningioma 1620 D320

Code to cerebral meningioma (D320). Subdural hematoma is considered to be
nontraumatic since it is reported on the same line with cerebral meningioma. The
nontraumatic subdural hematoma selected by Rule 1 is a direct sequel (Rule 3) to
cerebral meningioma.

2. Some conditions are indexed directly to a traumatic category but the Classification
also provides a nontraumatic category. When these conditions are reported due to or
with a disease and an external cause is reported on the record or the Manner of
Death box is checked as Accident, Homicide, Suicide, Pending Investigation or
Undetermined, consider the condition as traumatic.

Codes for Record
I (a) Subdural hematoma S065
(b) CVA 164
(c)
II W18
Accident Fell while walking

Code to other fall on the same level (W18). Subdural hematoma is considered to
be traumatic as indexed since “accident” is reported in the Manner of Death box.
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Codes for Record

I (a) Cerebral hematoma with S068 1672
(b) cerebral arteriosclerosis
(c)

II X59
Accident

Code to accident NOS (X59). Cerebral hematoma is considered traumatic as
indexed since “accident” is reported in the Manner of Death box.

3. Some conditions are indexed directly to a traumatic category, but the Classification
also provides a nontraumatic category. When these conditions are reported and the
Manner of Death box is checked as Natural, consider these conditions as
nontraumatic unless the condition is reported due to or on the same line with an
injury or external cause. This instruction applies only to conditions with the term
“nontraumatic” in the Index.

Code for Record
I (a) Subdural hematoma 1620
(b)
11
Natural

Code to nontraumatic subdural hematoma (1620). The subdural hematoma is
considered to be nontraumatic since “Natural” is reported in the Manner of Death
box and is selected by application of General Principle.

Codes for Record

I (a) Subdural hematoma 1620
(b)
(c)
II
. . W19
Natural Fell in hospital

Code to nontraumatic subdural hematoma (1620). The subdural hematoma is
considered to be nontraumatic since “Natural” is reported in the Manner of Death
box and is selected by application of General Principle.
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Codes for Record
I (a) Subdural hematoma S065
(b) Open wound of head S019
IT Fell in hospital W19

Natural

Code to unspecified fall (W19). Even though Natural is reported in the Manner of
Death box, the subdural hematoma is reported due to an injury.

J. Intent of certifier

In order to assign the most appropriate code for a given diagnostic entity, it may be
necessary to take other recorded information and the order in which the information is
reported into account. It is important to interpret this information properly so the
meaning intended by the certifier is correctly conveyed. The following instructions help
to determine the intent of the certifier. Apply Intent of Certifier instructions to “See also’
terms in the Index as well.

9

For the following conditions, use the causation tables to determine if the NOS code from
the title or the alternative code listed below the title should be used in determining a
sequence. If the alternative code forms an acceptable sequence with the condition
reported below it, then that sequence should be accepted.
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1. Charcot’s Arthropathy (A521)

Code G98 (Arthropathy, neurogenic, neuropathic (Charcot’s), nonsyphilitic):

When reported due to:
A30 Leprosy G608  Hereditary sensory neuropathy
E10-E14  Diabetes mellitus G901  Familial dysautonomia
E538 Subacute combined G950  Syringomyelia
degeneration (of spinal Q059  Spina bifida, unspecified
cord) Y453  Indomethacin
F101 Alcohol abuse Y458  Phenylbutazone
F102 Alcoholism Y540  Corticosteroids
G600 Hypertrophic interstitial
neuropathy
G600 Peroneal muscular atrophy
Codes for Record
I (a) Charcot’s arthropathy G998
(b) Diabetes E149

Code to diabetes (E149). The code E149 is listed as a subaddress for G98 in
the causation tables so this sequence is accepted.

2. General Paresis (A521)

a. Code G839 (Paralysis) when reported due to or on the same line with conditions
listed in the causation table under G839.

Codes for Record
I (a) General paresis and CVA G839 164
(b)
(c)

Code to CVA (I64). Since 164 is listed as a subaddress to G839 in the
causation table, use G839 as the code for general paresis. The paresis
selected by Rule 2 is a direct sequel (DS) to CVA.

b. Code T144 (Paralysis, traumatic) when reported due to or on the same line with a
nature of injury or external cause.
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I (a) General paresis
(b) Brain injury
(c)

II Auto accident

Codes for Record
T144
S069

V499

Code to auto accident (V499). General paresis due to S069 is coded as traumatic.
The codes S00-T98 are invalid for underlying cause so the external cause code is

selected.

3. Organisms and Infections NOS (B99)

Organisms

Bacterial organisms

Viral organisms

Organisms classified other

classified to A49.- classified to B34.- | than A49.- or B34.-
Escherichia coli Adenovirus Aspergillus
Haemophilus influenzae | Coronavirus Candida
Pneumococcal Coxsackie Cytomegalovirus
Staphylococcal Enterovirus Fungus
Streptococcal Parovirus Meningococcal

Infectious conditions

Abscess Infection Sepsis, Septicemia
Bacteremia Pneumonia Septic shock
Empyema Pyemia Words ending in “itis”

These lists are NOT all inclusive. Use them as a guide.

In order to arrive at the correct underlying cause, the medical entities must first be
coded correctly. The following instructions demonstrate how to assign the codes for
the record when dealing with infectious conditions. Once the codes for the record
are assigned, the selection and modification rules are applied to determine the

underlying cause.
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In order to determine which infection instruction to use, refer to the Index under the
named organism or under Infection, named organism.

a. Bacterial organisms and infections classified to A49 and Viral organisms and
infections classified to B34

(1) When an infectious or inflammatory condition is reported and

(a) Ispreceded by a condition classified to A49 or B34 or

(b) A condition classifiable to A49 or B34 is reported as the only entry or
the first entry on the next lower line or

(c) Is followed by a condition classified to A49 or B34 separated by a
connecting term not indicating a due to relationship

(@)

If a single code is provided for the infectious or inflammatory
condition modified by the condition classified to A49 or B34, use
this code. Do not assign a separate code for the condition
classifiable to A49 or B34.

Code for Record
I (a) E.Coli diarrhea A044

Code to other intestinal E. coli infections (A044). Code as
indexed under Diarrhea, due to, Escherichia coli.

Code for Record
I (a) Pneumonia J129
(b) Viral infection

Code to viral pneumonia, unspecified (J129). Code as indexed
under Pneumonia, viral.

Codes for Record
I (a) Meningitis and sepsis G000 A413
(b) H. Influenzae

Code to Haemophilus meningitis (G000). Assign the codes for
the record following the Index under Meningitis, Haemophilus
(influenzae) and Septicemia, Haemophilus influenzae.
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(if)

Code for Record
I (a) Sepsis with staph A412

Code to septicemia due to unspecified staphylococcus (A412).
Code as indexed under Septicemia, Staphylococcus.

B Code for Record
I (a) Pneumonia ¢ MRSA J152

Code to pneumonia due to staphylococcus (J152). Code as
indexed under Pneumonia, MRSA (methicillin resistant
staphylococcus aureus).

If (i) does not apply, and the Index provides a code for the
infectious or inflammatory condition qualified as “bacterial,”

99 Cey

“infectious,” “infective” or “viral,” assign the appropriate code
based on the reported type of organism. Do not assign a separate
code for the condition classified to A49 or B34.

Code for Record
I (a) Coxsackie virus pneumonia J128

Code to other viral pneumonia (J128). Since Coxsackie virus is
not specifically listed under pneumonia, code as indexed under
Pneumonia, viral, specified NEC.

Code for Record
I (a) Peritonitis K650
(b) Campylobacter

Code to acute peritonitis (K650). Since Campylobacter is not
specifically listed under peritonitis, code as indexed under
Peritonitis, bacterial.

Code for Record
I (a) Pneumonia with coxsackie virus J128

Code to other viral pneumonia (J128). Since coxsackie virus is
not specifically listed under pneumonia, code as indexed under
Pneumonia, viral, specified NEC.
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(ii1) If (1) and (i1) do not apply, assign the NOS code for the infectious
or inflammatory condition . Do not assign a separate code for the
condition classified to A49 or B34.

Code for Record
I (a) Klebsiella urinary tract infection N390

Code to urinary tract infection (N390). The Index does not
provide a code for Infection, urinary tract specified as bacterial,
infectious, infective, or Klebsiella; therefore, code as indexed
under Infection, urinary tract.

Code for Record
I (a) Pyelonephritis N12
(b) Staphylococcus

Code to pyelonephritis, unspecified (N12). The Index does
not provide a code for pyelonephritis specified as bacterial,
infectious, infective, or staphylococcal; therefore, code
pyelonephritis NOS.

Code for Record
I (a) Pyelonephritis and pseudomonas N12

Code to pyelonephritis, unspecified (N12). The index does
not provide a code for pyelonephritis specified as bacterial,
infectious, infective, or pseudomonas; therefore, code to
pyelonephritis NOS.

b. Organisms and infections classified to categories other than A49 and B34
(1) When an infectious or inflammatory condition is reported and

(a) Ispreceded by a condition classifiable to Chapter I other than A49 or
B34

(1)  Refer to the Index under the infectious or inflammatory condition.
If a single code is provided for this condition, modified by the
condition from Chapter I, use this code.

Code for Record
I (a) Cytomegaloviral pneumonia B250

Code to cytomegaloviral pneumonitis (B250). Code as indexed
under Pneumonia, cytomegaloviral.
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(1i1) If (1) does not apply, refer to Volume 1, Chapter I to determine if
the Classification provides an appropriate fourth character.
Indications of appropriate fourth characters for sites would be
“of other sites,” “other specified organs,” or “other organ
involvement.”

Code for Record
I (a) Candidiasis peritonitis B378

Code to candidiasis of other sites (B378). Since this term is
not indexed together, refer to Volume 1 and select the fourth
character .8, candidiasis of other sites.

(i11) If (i) and (ii) does not apply, code as two separate conditions.

Codes for Record
I (a) Mononucleosis pharyngitis B279 J029

Code to infectious mononucleosis, unspecified (B279). To
assign the codes for the record, note that this term is not indexed
together and Volume 1 does not provide an appropriate fourth
character under B27.- so consider as two separate conditions.

(b) A condition from Chapter I other than A49 or B34 is reported as the only
entry or the first entry on the next lower line

(1)  Consider each condition as indexed where reported.

Codes for Record
I (a) Peritonitis K659
(b) Candidiasis B379

Code to candidiasis of other sites (B378). Candidiasis is
selected by the General Principle, and is a (SDC) with
peritonitis. To assign the codes for the record, note that
candidiasis is classified to a condition other than A49 or B34.
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(c) A condition from Chapter I other than A49 or B34 is reported separated
by a connecting term not indicating a due to relationship

(i) Consider each condition as indexed where reported.

Codes for Record
I (a) Pneumonia with candidiasis J189 B379

Code to candidiasis, unspecified (B379). Pneumonia, selected
by Rule 2 is a direct sequel (DS) of the candidiasis. To assign
codes for the record, note that candidiasis is classified to a
condition other than A49 or B34.

c. Do not use HIV or AIDS to modify an infectious or inflammatory condition.
Consider as two separate conditions.

Codes for Record
I (a) HIV pneumonia B24 J189

Code to HIV disease with other infectious and parasitic diseases (B208).
HIV, selected by Rule 2, links (LMC) with pneumonia into a combination
code of B208.

d. When an infectious or inflammatory condition is reported and

(1) Infection NOS is reported as the only entry or the first entry on the next lower
line

= Code the infectious or inflammatory condition where it is entered
on the certificate and do not enter a code for infection NOS, but
take into account if it modifies the infectious condition.

Codes for Record
I (a) Cholecystitis & hepatitis K819 BI159
(b) Infection

Code to cholecystitis, unspecified (K819). To assign the codes
for the record, note that infection is the only condition on (b).
Code cholecystitis as indexed. Cholecystitis modified by
infection is coded to cholecystitis NOS. Take into account that
infection also modifies hepatitis and code as indexed under
Hepatitis, infectious.
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Codes for Record
I (a) Meningitis G039
(b) Infection & brain tumor D432

Code to neoplasm of uncertain or unknown behavior of brain
(D432). To assign the codes for the record, note that infection is
the first entry on (b). Code meningitis as indexed. Meningitis
modified by infection is coded to meningitis NOS.

e. When any condition is reported and a generalized infection such as bacteremia,
fungemia, sepsis, septicemia, systemic infection, viremia is reported on a lower
line, do not modify the condition by the generalized infection.

Codes for Record
I (a) Bronchopneumonia J180
(b) Septicemia A419

Code to septicemia, unspecified (A419) by General Principle. To assign the
codes for the record, note that septicemia is a generalized infection and
doesn’t modify the bronchopneumonia.

4. Erythremia (C940)

Code D751 (Secondary erythremia) when reported due to conditions listed in the
causation table under address code D751.

Codes for Record
I (a) Septicemia A419
(b) Erythremia D751
(c) Polycythemia D45

Code to D45. The code D45 is listed as a subaddress to D751 in the causation
table so this sequence is accepted.

5. Polycythemia (D45)

Code D751 (Secondary polycythemia) when reported due to conditions listed in the
causation table under address code D751.

Codes for Record
I (a) Polycythemia D751
(b) Pneumonia J189

Code to J189. The code J189 is listed as a subaddress to D751 in the causation
table so this sequence is accepted.
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6. Hemolytic Anemia (D589)

Code D594 (Secondary hemolytic anemia) when reported due to conditions listed in
the causation table under address code D594.

Codes for Record
I (a) Hemolytic anemia D594
(b) Hairy cell leukemia Co14

(©)

Code to C914. The code C914 is listed as a subaddress to D594 in the causation
table so this sequence is accepted.

7. Sideroblastic Anemia (D643)

a. Code D641 (Secondary sideroblastic anemia due to disease) when reported due to
conditions listed in the causation table under address code D641.

Codes for Record

I (a) Pneumonia J189
(b) Sideroblastic anemia D641
(c) Alcoholic cirrhosis K703

Code to K703. The code K703 is listed as a subaddress to D641 in the
causation table so this sequence is accepted.

b. Code D642 (Secondary sideroblastic anemia due to drugs or toxins) when
reported due to conditions listed in the causation table under address code D642.

Codes for Record

I (a) CHF 1500
(b) Sideroblastic anemia D642
(c¢) Chloramphenicol Y402

Code to D642. The code Y402 is listed as a subaddress to D642 in the
causation table so this sequence is accepted. Since the condition being treated
is not stated for this drug therapy and the complication is indexed to Chapters
[-XVIII, select the complication as the underlying cause.
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8. Hemorrhagic Purpura NOS (D693)

Code D690 (Hemorrhagic purpura not due to thrombocytopenia) when reported
due to conditions listed in the causation table under address code D690.

Codes for Record
I (a) CVA 164
(b) Hemorrhagic purpura D690
(c) Leukemia C959

Code to C959. The code C959 is listed as a subaddress to D690 in the causation
table so this sequence is accepted.

9. Thrombocytopenia (D696)

Code D695 (Secondary thrombocytopenia) when reported due to conditions listed in
the causation table under address code D695.

Codes for Record

I (a) Multiple hemorrhages R5800
(b) Thrombocytopenia D695
(c) Cancer lung C349

Code to C349. The code C349 is listed as a subaddress to D695 in the causation
table so this sequence is accepted.

10. Hyperparathyroidism (E213)

Code E211 (Secondary hyperparathyroidism) when reported due to conditions listed
in the causation table under address code E211.

Codes for Record
I (a) Hypercalcemia E835
(b) Hyperparathyroidism E211
(c) Cancer parathyroid gland C750

Code to C750. The code C750 is listed as a subaddress to E211 in the causation
table so this sequence is accepted.
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11. Alcohol (F100, F101, F109, R780, R826, R893)

When reported anywhere on the certificate, code:

Alcohol (ethyl)(isopropyl)(methyl)

(propanol)(propyl)(methanol) F109
Alcohol ingestion F109
Alcohol intoxication F100
Alcohol overdose F101
Alcohol overindulgence F101
Blood alcohol (any %) R780
Body fluid alcohol (any %) R893
Drinking F109
Intoxication (acute) NOS F100
Urine alcohol (any %) R826

NOTE: Do not use accident reported in the Manner of Death box to make the
above terms poisoning.

Codes for Record
I (a) Alcohol intoxication F100
(b) Blood alcohol 3% R780
(c)
I Excessive drinking F100
Accident

Code to F100. Accident in the Manner of Death box does not change the code
assignment.

EXCEPTIONS:

1. When alcohol poisoning or alcohol toxicity is reported anywhere on the certificate,
code the previous terms to alcohol poisoning.

Codes for Record

I (a) Alcohol intoxication T519 X45
(b)
(c)

IT Alcohol toxicity T519

Code to X45, Accidental poisoning by and exposure to alcohol.
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2. When drug poisoning and the previous terms are on the same record, see
Section IV, categories X40-X49.

Codes for Record
T519 X45 T427 X41

I (a) Combined action of alcohol
(d) intoxication and sedative overdose

(©)

Code to X41, Accidental poisoning by and exposure to antiepileptic, sedative-
hypnotic, antiparkinsonism and psychotrophic drugs, not elsewhere classified.
Combinations of medicinal agents with alcohol should be coded to the medicinal

agent.

When intoxication (acute) NOS is reported due to drugs or poisonous substances,

3.
code to the drug or poisonous substance.
Codes for Record
I (a) Intoxication T405
T405 X42

(b) Cocaine toxicity

Code to X42, Accidental poisoning by and exposure to narcotics and
psychodysleptics (hallucinogens), not elsewhere classified.

12. Korsakov’s Disease, Psychosis or Syndrome (F106)

Code F04 (nonalcoholic Korsakov’s disease) when reported due to conditions listed
in the causation table under address code F04.

Codes for Record

F04
E512

I (a) Korsakoff’s psychosis
(b) Wernicke’s encephalopathy

(©)
Code to E512. The code E512 is listed as a subaddress to FO4 in the causation
table so this sequence is accepted.
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13. Psychosis (any F29)

Code F09 (Psychosis, organic NEC) when reported due to or on the same line with
conditions listed in the causation table under address code F09.

Codes for Record

I (a) Pneumonia J189
(b) Psychosis - cerebrovascular F09 1672
(c) arteriosclerosis
(d) Arteriosclerosis 1709

Code to 1672. The code 1709 is listed as a subaddress to FO9 in the causation
table so this sequence is accepted. Arteriosclerosis will link (LMP) with
cerebrovascular arteriosclerosis in the modification table.

14. Mental Disorder (any F99)
Code F069 (Organic mental disorder)

When reported due to or on the same line with conditions listed in the causation table

under address code F069.
Codes for Record
I (a) Cardiorespiratory arrest 1469
(b) Heart failure 1509
(c) Mental disorder F069
(d) Multiple sclerosis G35

Code to G35. The code G35 is listed as a subaddress to FO69 in the causation
table so this sequence is accepted.

15. Parkinson’s Disease (G20)

Code G219 (Secondary parkinsonism) when reported due to conditions listed in the
causation table under address code G219.

Codes for Record

I (a) Parkinsonism G219
(b) Arteriosclerosis 1709
(c)

Code to G218. The code 1709 is listed as a subaddress to G219 in the causation
table so this sequence is accepted. Arteriosclerosis will link (LDC) with
parkinsonism in the modification table.
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16. Cerebral Sclerosis (G379)

Code 1672 (Cerebrovascular atherosclerosis):

a. When reported due to or on the same line with conditions listed in the causation
table under address code 1672.

Codes for Record
I (a) Cerebral sclerosis 1672
(b) Diabetes E149

Code to E149. The code E149 is listed as a subaddress to 1672 in the
causation table so this sequence is accepted.

b. When reported as causing 1600-1679

Codes for Record
I (a) Cerebral thrombosis 1633
(b) Cerebral sclerosis 1672

Code to 1633. Code (b) as cerebrovascular atherosclerosis since reported as
causing a cerebral thrombosis. Cerebrovascular atherosclerosis will link
(LMP) with cerebral thrombosis.

17. Myopathy (G729)

Code 1429 (Cardiomyopathy) when reported due to conditions listed in the causation
table under address code 1429.

Codes for Record

I (a) Myopathy 1429
(b) ASHD 1251
(c)

Code to I251. The code 1251 is listed as a subaddress to 1429 in the causation
table so this sequence is accepted.
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18. Paralysis (any G81. G882, or G&3 excluding senile paralysis)

Code the paralysis for decedent age 28 days and over to G80 (Infantile cerebral
palsy) with appropriate fourth character:

When reported due to:
P000- P969
Female, 3 months Codes for Record
I (a) Pneumonia 1 wk J189
(b) Paraplegia 3 mos G808
(c) Injury spinal cord since birth P115

Code to P115. Code the paraplegia to infantile cerebral palsy when reported
due to a newborn condition.

19. Varices NOS and Bleeding Varices NOS (1839)

a. Code 1859 (Esophageal varices) or
b. Code 1850 (Bleeding esophageal varices):
When reported due to or on same line with:

Alcoholic disease classified to: F100-F109
Liver diseases classified to: B150-B199, B251, B942, K700-K769

Codes for Record
I (a) Varices 1859
(b) Cirrhosis of liver K746

Code to K746. The code K746 is listed as a subaddress to 1859 in the
causation table; therefore, this sequence is accepted.
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20. Pneumonia in J188 or J189
Bronchopneumonia (J180)
Lobar pneumonia, organism unspecified only in J181

Code J182 (Hypostatic pneumonia) when reported due to:

Bedbound Immobilization
Bedfast Inactivity
Bedrest Lying in bed
Bedridden Prolonged recumbency
Bed Patient Recumbency
Confined to bed Sitting in chair
Hypostasis Stasis
Immobility
Codes for Record
I (a) Cardiac arrest 1469
(b) Bronchopneumonia J182

(c) Inactivity

Code to J182. Bronchopneumonia reported due to inactivity becomes hypostatic
pneumonia.

21. Pneumoconiosis (J64)

Code J60 (Coal worker’s pneumoconiosis):

When Occupation is reported as:

Coal miner
Coal worker
Miner

Codes for Record

Occupation: Coal Miner
I (a) Bronchitis J40
(b) Pneumoconiosis J60

Code to J60. Pneumoconiosis becomes coal worker’s pneumoconiosis when
occupation is reported as coal miner.
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22. Diaphragmatic Hernia in K44.-

Code Q790 (Congenital diaphragmatic hernia):

When reported as causing hypoplasia or dysplasia of lung NOS (Q336):

Codes for Record
I (a) Lungdysplasia Q336
(b) Diaphragmatic hernia Q790

(©)

Code to congenital diaphragmatic hernia (Q790). The code Q790 is listed as a
subaddress to Q336 in the causation tables; therefore, this sequence is accepted.

23. Laennec’s Cirrhosis NOS (K703)

Code K746 (Nonalcoholic Laennec’s cirrhosis):

When reported due to conditions listed in the causation table under address code

K746.
I (a) Cardiac arrest 1469
(b) Laennec’s cirrhosis K746
(c) Diabetes E149

Code to E149. The code E149 is listed as a subaddress to K746 in the causation
table; therefore, this sequence is accepted.

24. Biliary Cirrhosis NOS (K745)

Code K744 (Secondary biliary cirrhosis):

When reported due to conditions listed in the causation table under address

code K744.
Codes for Record
I (a) Biliary cirrhosis K744
(b) Carcinoma pancreas C259
(c)

Code to C259. The code C259 is listed as a subaddress to K744 in the causation
table; therefore, this sequence is accepted.

88 2a  January 2005



Section III - Editing and Interpreting Entries

25. Lupus Erythematosus (L930)
Lupus (L.930)

Code M321 (Systemic lupus erythematosus with organ or system involvement):
When reported as causing a disease of the following systems:

Anemia

Circulatory (including cardiovascular,
lymph nodes, spleen)

Gastrointestinal

Musculoskeletal

Respiratory

Thrombocytopenia

Urinary

Codes for Record
I (a) Nephritis NO059
(b) Lupus erythematosus M321
(c)

Code to M321. Lupus is reported as causing a disease of the urinary system;
therefore, it is coded as systemic lupus erythematosus.

26. Gout (M109)

Code M 104 (Secondary gout):

When reported due to conditions listed in the causation table under address

code M104.
Codes for Record
I (a) Perforated gastric ulcer K255
(b) Gout M104
(c) Waldenstrom’s macroglobulinemia C880

Code to C880. The code C880 is listed as a subaddress to M104 in the causation
table; therefore, this sequence is accepted.
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27. Kyphosis (M402)

Code M401 (Secondary kyphosis):

When reported due to conditions listed in the causation table under address

code M401.
Codes for Record
I (a) COPD J449
(b) Kyphosis M401
(c) Spinal osteoarthritis M479

Code to M479. The code M479 is listed as a subaddress to M401 in the causation
table; therefore, this sequence is accepted.

28. Scoliosis (M419)

Code M415 (Secondary scoliosis):

When reported due to conditions listed in the causation table under address

code M415.
Codes for Record
I (a) Pneumonia J189
(b) Scoliosis M415
(c) Progressive systemic sclerosis M340

Code to M340. The code M340 is listed as a subaddress to M415 in the causation
table; therefore, this sequence is accepted.

29. Osteonecrosis (M879)

Code M873 (Secondary osteonecrosis):

When reported due to conditions listed in the causation table under address

code M8&73.
Codes for Record
I (a) Septicemia A419
(b) Osteonecrosis hip MS873
(c) Infective myositis M600

Code to M600. The code M600 is listed as a subaddress to M873 in the causation
table; therefore, this sequence is accepted.
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30. Cesarean Delivery for Inertia Uterus (0622)
Cervical Dystocia (0622)
Hypotonic Labor (0622)
Hypotonic Uterus Dysfunction (0622)
Inadequate Uterus Contraction (0622)
Uterine Inertia During Labor (0622)

Code 0621 (Secondary uterine inertia):

When reported due to conditions listed in the causation table under address

code O621.
Codes for Record
I (a) Uterine inertia 0621
(b) Diabetes mellitus of pregnancy 0249

Code to 0249. The code 0249 is listed as a subaddress to O621 in the causation
table; therefore, this sequence is accepted.

31. Intracranial Nontraumatic Hemorrhage of Fetus and Newborn (P52)

Code P10: (Intracranial laceration and hemorrhage due to birth injury) with the
appropriate fourth character:

When reported due to conditions listed in the causation table under address

code P10:
Female, 2 weeks Codes for Record
I (a) Cerebral hemorrhage P101
(b) Birth injury P159
(c)

Code to P159. The code P159 is listed as a subaddress to P101 in the causation
table; therefore, this sequence is accepted.
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32. Hypoplasia or Dysplasia of Lung NOS (Q336)

Code P280 (Primary atelectasis of newborn):

When reported anywhere on the record with the following codes and not reported
due to diaphragmatic hernia in K44.- or in Q790, and there is no indication that the
condition was congenital:

A500-A509 P220-P229
B200-B24 P280
P000-P009 P350-P399
PO11-P013 P612
P050-P073 R75
Codes for Record
I (a) Hypoplasia lung P280
(b)
(c)
I Prematurity P073
Code to primary atelectasis of newborn (P280).
Female, 5 hrs. Codes for Record
I (a) Dysplasia of lung 5 hrs Q336
(b)
(c)
II Hyaline membrane disease P220

Code to Q336 since the duration and age are the same indicating that the
condition was congenital.
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33. Fracture (any site) (T142)

Code M844 (Pathological fracture):

a. When reported due to conditions listed in the causation table under address
code M844.

b. When reported on the same line with:

C40-C41 M33
C795 M88
M80-M81

NOTE: If a fracture qualifies as pathological, code all fractures reported of the
same site pathological as well.

Codes for Record
I (a) Fracture hip M844
(b) Osteoarthritis M199

Code to M199. The code M199 is listed as a subaddress to M844 in the
causation table; therefore, this sequence is accepted.

Codes for Record
I (a) Aspiration pneumonia J690
(b) Left hip fracture M844
I Hip fracture, anemia, osteoporosis M844 D649 MS819

Code to M809. Hip fracture in Part II is reported on the same line with
osteoporosis and is coded as pathological. Since fracture of the same site is
reported on (b), it is coded as pathological as well. The sequence is accepted
and Rule C is applied.
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34. Starvation NOS (T730)

Code E46 (Malnutrition NOS):

When reported due to conditions listed in the causation table under address

code E46.
Codes for Record
I (a) Anemia D649
(b) Starvation E46
(c) Cancer of esophagus C159

Code to C159. Code I(b) as malnutrition since reported due to cancer of
esophagus.
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K. Effect of duration on classification

In evaluating the reported sequence of the direct and antecedent causes, the interval
between the onset of the disease or condition and time of death must be considered. This
would apply in the interpretation of “highly improbable” relationships (Section 111, A, 2)
and in Modification Rule F (Sequela).

1. Duration on a lower line in Part I shorter than that of one reported above it

If a condition in a “due to” position is reported as having a duration which is shorter
than that of one above it, the condition on the lower line is not accepted as the cause.

Codes for Record

I (a) Congestive heart failure 2 days 1500
(b) Pneumonia 10 days J189
(c) Cerebral embolism 3 days 1634

Code to pneumonia (J189), selected by Rule 1. The duration on I(c) prevents the
selection of cerebral embolism as the underlying cause of the condition on I(b).

Codes for Record
I (a) Congestive heart failure 1-10-99 1500
(b) Pneumonia 2-08-99 J189
(c) Cerebral embolism 1-20-99 1634

Code to congestive heart failure (1500), selected by Rule 2. The stated date for the
condition reported on I(a) predates those reported on I(b) and I(c); therefore,
neither is accepted as the cause of the condition on I(a).

2. Two conditions with one duration

When two or more conditions are entered on the same line with one duration, the
duration is disregarded since there is no way to establish the condition to which the
duration relates.

Codes for Record
I (a) Chronic myocarditis 2 yrs 1514
(b) Chronic nephritis 2 mos NO039 NI19

(c) with renal failure

Code to chronic nephritis (N039), selected by Rule 1. The duration for the
conditions reported on I(b) is disregarded.
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Codes for Record
I (a) Myocardial ischemia 2 yrs 1259 1219
(b) and myocardial
() infarction

Code to 1219. The duration is disregarded. Myocardial ischemia (1259), selected
by Rule 2, links (LMP) with myocardial infarction (1219).

3. Qualifying conditions as acute or chronic

a. Usually the interval between onset of a condition and death should not be used
to qualify the condition as “acute” or “chronic.” However, when assigning codes
to certain conditions classified as “Ischemic heart diseases” the Classification
provides the following specific guidelines for classifying a condition with a
stated duration as acute or chronic:

- acute or with a stated duration of 4 weeks or less
- chronic or with a stated duration of over 4 weeks

Code for Record
I (a) Nephritis 2 years NO059

Code to nephritis, unqualified (N059). Do not use duration to
qualify as chronic.

Code for Record
I (a) Acute myocardial infarction 3 mos. 1258
(b)
(c)

Code to Infarction, myocardium, acute, with a stated duration of over 4
weeks, 1258.

b. For the purpose of interpreting these provisions, consider the statements: brief,
days, hours, immediate, instant, minutes, recent, short, sudden, and weeks (few)

(several) NOS as meaning a stated duration of 4 weeks or less or acute.

Consider “1 month” or “longstanding” as meaning over 4 weeks or chronic.

Duration Code for Record
I (a) Aneurysm heart weeks 1219
(b)
(c)

Code to Aneurysm, heart, with a stated duration of 4 weeks or less, 1219.
“Weeks” is interpreted to mean 4 weeks or less.
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When the interval between onset of a condition and death is stated to be “acute”
or “chronic,” consider the condition to be specified as acute or chronic.

Duration Codes for Record
I (a) Heart failure 1 hour 1509
(b) Bronchitis acute J209

Code to “acute” bronchitis (J209) since “acute” is reported in the duration
block.

c. Acute Exacerbation

Code “acute exacerbation” of a chronic specified disease to the acute and chronic

stage of the disease if the ICD-10 provides separate codes for “acute” and
“chronic.”

Codes for Record
I (a) Acute exacerbation of chronic J441 J449

obstructive lung disease

Code to the acute and chronic stages of the specified disease since the
Classification provides separate codes for the “acute” and “chronic.” The
underlying cause code is J441, selected by Rule 2.

d. Acute and chronic

Sometimes the terms, acute and chronic, are reported preceding two or more
diseases. In these cases, use the term (“acute” or “chronic”) with the condition it
immediately precedes.

Codes for Record
I (a) Chronic renal and liver failure N189 K7290

Code renal failure, chronic and liver failure NOS. The underlying cause is
N189, selected by Rule 2.

4. Conflict in durations

When conflicting durations are entered for a condition, give preference to the
duration entered in the space for interval between onset and death.

Duration Code for Record
I (a) Ischemic htdis - 2 weeks years 1259

Use the duration in the block to qualify the ischemic heart disease. Code the
underlying cause to 1259, selected by the General Principle.
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5. Span of dates

Interpret dates entered in the spaces for interval between onset and death that are
separated by a slash (/), dash (-), etc., as meaning from the first date to the second
date. Disregard such dates if they extend from one line to another and there is a
condition reported on both of these lines since the span of dates could apply to either

condition.
Date of death 10-6-98 Duration Codes for Record
I (a) MI 10-1-98- 1219
(b) Ischemic heart disecase 10-6-98 1259

Disregard duration and code each condition as indexed since the dates extend
from I(a) to I(b). Code the underlying cause to 1219. Ischemic heart disease
(I259), selected by the General Principle, links (LMP) with myocardial

infarction (I1219).
Date of death 10-6-98 Duration Code for Record
I (a) Aneurysm of heart 10-1-98 - 10-6-98 1219

(b)

Since there is only one condition reported, apply the duration to this condition.
The underlying cause is aneurysm, heart, acute or with a stated duration of 4
weeks or less, 1219.

Date of death 10-6-98 Duration Codes for Record
I (a) Ischemic heart disease 10/1/98-10/6/98 1249
(b) Arteriosclerosis 1709

Apply the duration to I(a). The underlying cause is 1249. Arteriosclerosis, 1709,
selected by General Principle, links (LMP) with ischemic heart disease (1249).

98 2a  January 2005



Section III - Editing and Interpreting Entries

6. Congenital malformations

Conditions classified as congenital malformations, deformations and chromosomal
abnormalities (Q00-Q99), even when not specified as congenital on the medical
certificate, should be coded as such if the interval between onset and death and the
age of the decedent indicate the condition existed from birth.

Female, 45 years Duration Codes for Record
I (a) Heart failure 1509

(b) Stricture of aortic Q230

(c) valve 45 years

Code to congenital aortic stricture (Q230) because the interval between onset and
death and the age of the decedent indicates the condition existed from birth.

7. Congenital conditions

When a sequence is reported involving a condition specified as congenital due to
another condition not so specified, both conditions may be considered as having
existed from birth provided the sequence is a probable one.

Codes for Record
I (a) Renal failure since birth P960
(b) Hydronephrosis Q620

Code to congenital hydronephrosis (Q620) since this condition resulted in a
condition reported as existing since birth.

Do not use the interval between onset and death to qualify conditions classified to
categories Q00-Q99, congenital anomalies, as acquired.

Male, 62 years Duration Codes for Record
I (a) Renal failure 3 months N19
(b) Pulmonary stenosis 5 years Q256

Code to Q256, Stenosis, pulmonary. Do not use the duration to qualify the
pulmonary stenosis as acquired.
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8.

10.

Sequela

See Modification Rule F.

Subacute

In general, where ICD provides for acute forms of a disease but not for
subacute, the subacute forms are classified as for acute. For example, subacute

renal failure is coded to acute renal failure (N179).

Maternal conditions

Categories 095 (Obstetric death of unspecified cause), 096 (Death from any
obstetric cause occurring more than 42 days but less than one year after delivery),
and 097 (Death from sequela of direct obstetric causes) classify obstetric deaths
according to the time elapsed between the obstetric event and the death of the
woman.

Category 095 is to be used when a woman dies during pregnancy, labor, delivery, or
the puerperium and the only information provided is “maternal” or “obstetric” death.

If the obstetric cause of death is specified, code to the appropriate category. Category
096 is used to classify deaths from direct or indirect obstetric causes that occur more
than 42 days but less than a year after termination of the pregnancy. Category O97 is
used to classify deaths from any direct obstetric cause which occur one year or more

after termination of the pregnancy.

L. Effect of “age of decedent” on classification

1.

Age of the decedent should always be noted at the time the cause of death is

being coded. Certain groups of categories are provided for certain age groups. There
are many conditions within certain categories which cannot be properly classified
unless the age is taken into consideration.

Generally the following definitions will apply to age at time of death:
Newborn - less than 28 days, even though death may have occurred later
Infant or Infantile - less than 1 year

Child - less than 18 years

Male, 27 days Code for Record
I (a) G.I. hemorrhage P543

Code to gastrointestinal hemorrhage of newborn (P543).
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2. Congenital malformations

Age at the time of death may be used for certain conditions to consider them
congenital in origin. Assume the following conditions are congenital provided there
is no indication that they were acquired after birth:

If the age of the decedent is:

a. Less than 28 days:

heart disease NOS
hydrocephalus NOS
Female, 27 days Codes for Record
I (a) Cerebral edema P524
(b) Hydrocephalus Q039

Code to congenital hydrocephalus (Q039) since the age of decedent is less
than 28 days.

b. Less than 1 year:

aneurysm (aorta, aortic) (brain) (cerebral) (circle of Willis) (coronary)
(peripheral) (racemose) (retina) (venous)

aortic stenosis

atresia

atrophy of brain

cyst of brain

deformity

displacement of organ

ectopia of organ

hypoplasia of organ

malformation

pulmonary stenosis

valvular heart disease (any valve)

Male, 2 months Codes for Record
I (a) Cardiac failure 1509
(b) Aortic stenosis Q230

Code to congenital aortic stenosis (Q230) since the age of decedent is less
than 1 year.

101 2a  January 2005



Section III - Editing and Interpreting Entries

M. Sex and age limitations

N.

Where the underlying cause of death is inconsistent with the sex or appears to be
inconsistent with the age, the accuracy of the underlying cause of death should be
re-examined and the age and/or sex should be verified.

If the sex and cause are inconsistent, the accuracy of the sex entry on the death certificate
should be determined through examination of name, occupation, and other items on the
certificate. If the sex is determined to be incorrect, correct the data record. If the sex
entry is correct but not consistent with the underlying cause of death, the death should be
coded to “Other ill-defined and unspecified causes of mortality” (R99).

If the age and cause are inconsistent, the age should be verified by subtracting the date of
birth from the date of death and the coded entry should be corrected. Care should be
exercised in selecting the correct underlying cause of death in terms of age restrictions

in ICD.

Detailed ICD category-age-sex cross edits are contained in the NCHS Instruction
Manual, Part 11 (Computer Edits for Mortality Data). These edits are carried out through
computer applications that provide listings for correcting data records to resolve data
inconsistencies. These listings contain both absolute edits for which age-cause and/or
sex-cause must be consistent and conditional edits of age-cause which are unlikely but
acceptable following reverification of coding accuracy.

Interpretation of expressions indicating doubtful diagnoses

1. Doubtful qualifying expressions

2 ¢

Conditions qualified by expressions such as “apparently,” “presumably,
“perhaps,” and “possibly”” which throw doubt on the statement of cause of death are to
be accepted as though no such qualifications were made. The rules for selection will
be followed in determining the underlying cause, with no special preference given to
conditions which are not qualified by these expressions. When a condition is qualified
by “rule out,” “ruled out,” “r/0,” etc., do not assign a code for the condition. When two
conditions are reported on one line and both are preceded by one of these doubtful
expressions, consider as a statement of either/or.

bh 66() 2
b

99 ¢¢

Codes for Record
I (a) Hemorrhage of stomach K922
(b) Probable ulcers of the stomach K259

Code to ulcer of stomach with hemorrhage (K254).
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2. Interpretation of ‘either...or...”

a. When the condition is qualified by “either ... or ...” with respect to anatomical site,
assign to the residual category for the group or anatomical system in which the sites
are classified.

Code for Record
I (a) Cancer of kidney or bladder C689

Code to malignant neoplasm of unspecified urinary organs (C689).

b. When the condition is qualified by “either ... or ...” with respect to sites in different
anatomical systems, assign to the residual category for the disease or condition
specified.

Code for Record
I (a) Cancer of adrenal or kidney C80

Code to malignant neoplasm without specification of site (C80) since adrenal
and kidney are in different anatomical systems.

c. When different diseases or conditions are qualified by “either ... or ...,” and only
one anatomical site/system is involved, assign to the residual category relating to
the anatomical site/system.

Code for Record
I (a) Tuberculosis or cancer of lung J9840

Code to disease of lung (J984). Both conditions involve the lung.

Code for Record
I (a) Stroke or heart attack 199

Code to Disease, circulatory system (199). Both conditions are in the
circulatory system.

d. When different diseases or conditions are classifiable to the same three character
category with different fourth characters, assign to the three character category with
fourth character “9.”

Code for Record
I (a) ASCVD or ASHD 1259

Code to the residual category for ischemic heart disease (1259).
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e. When different diseases or conditions are classifiable to different three character
categories and Volume 1 provides a residual category for the disease in general,
assign the residual category.

Code for Record
I (a) MI or coronary aneurysm 1259

Code to the residual category for ischemic heart disease (1259) using Volume 1.

f. When different diseases or conditions involving different anatomical systems are
qualified by “either ... or ...,” assign to “other specified general symptoms and
signs (R688).

Code for Record
I (a) Gallbladder colic or R688
(b)  coronary thrombosis

Code to other specified general symptoms and signs (R688).

g. When diseases and injuries are qualified by “either ... or ...,” assign to “other ill-
defined and unspecified causes of mortality” (R99).

Code for Record
I (a) Coronary occlusion or R99
(b)  war injuries

Code to other ill-defined and unspecified causes of mortality (R99).

For doubtful diagnosis involving accidents, suicides, and homicides, refer to Section
1V, B, Y10-Y34.
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O.

Interpretation of nonmedical connecting terms used in reporting

The following connecting terms should be interpreted as meaning “due to, or as a
consequence of” when the entity immediately preceding and following these terms is a
disease condition, nature of injury or an external cause:

after

arising in or during
as (a) complication of
as a result of
because of

caused by
complication(s) of
during

etiology

following

for

from

in

incident to
incurred after
incurred during
incurred in
incurred when

induced by
occurred after
occurred during
occurred in
occurred when
occurred while
origin

received from
received in
resulting from
resulting when
secondary to (2°)
subsequent to
sustained as
sustained by
sustained during
sustained in
sustained when
sustained while

The following terms are interpreted to mean that the condition following the term was

due to the condition that preceded it:

as a cause of
cause of
caused
causing
followed by
induced
leading to

led to
manifested by
producing
resulted in
resulting in
underlying
with resultant
with resulting

The following terms are interpreted to mean “or”:

and/or
versus
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The following terms imply that the conditions are meant to remain on the same line. They
are separated by “and” or by another connecting term that does not imply a “due to”

relationship:
and with (C)
accompanied by precipitated by
also predisposing (to)
complicated by superimposed on
complicating

consistent with

P. Deletion of “due to” on the death certificate

When the certifier has indicated conditions in Part I were not causally related by marking
through items I(a), I(b), I(c) and/or I(d), or through the printed “due to, or as a
consequence of” which appears below items I(a), I(b), and I(c) on the death certificate,
proceed as follows:

1. If the deletion(s) indicates none of the conditions in Part I were causally related,
consider as though all of the conditions had been reported on the uppermost used line.

Codes for Record
I (@ Heart disease I519 110 NO039
) Malignant hypertension
¢ey Chronic nephritis
II Cancer of kidney Co4

Code to heart disease, unspecified (I519), by Selection Rule 2.
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Codes for Record

I (a) Congestive heart failure 1500 1251
by ASHD
(c)

I Pneumonia J189

Code to arteriosclerotic heart disease (1251). Congestive heart failure, selected by
Rule 2, links (LMP) with ASHD.

2. Ifonly item, I(c) or the printed “due to, or as a consequence of”’ (which appears below
line I(b)) is marked through, consider the condition(s) reported on line I(c) as though
reported as the last entry (or entries) on the preceding line.

Codes for Record

I (a) Heart block 1459
(b) Chronic myocarditis 1514 1619
tey Cerebral hemorrhage

IT  Bronchopneumonia J180

Code to myocarditis, unspecified (1514) by Selection Rule 1.

3. If only one item, for example, “I(b)” or the printed “due to, or as a consequence of”
(which appears below line I(a)) is marked through, consider the condition(s)
reported on line I(b) as though reported as the last entry (or entries) on the
preceding line.

Codes for Record
I (a) Cardiac arrest 1469 K746
) Cirrhosis of liver
(c) Alcoholism F102

Code to alcoholic cirrhosis of liver (K703). Alcoholism is selected by the
General Principle, and is specificity due to combination (SDC) with cirrhosis of
liver.
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4. If the “due to, or as a consequence of” is partially deleted, consider as if

completely deleted.
Codes for Record
I (a) Cardiorespiratory failure R092
Due to, or as a consequence of
(b) Infarction of brain 1639 1251

Pue-te-or, as a consequence of
(c) Coronary arteriosclerosis

Code to infarction of brain (I1639) by applying Rule 1. Consider coronary
arteriosclerosis as the second entry on I(b).

Q. Numbering of causes reported in Part [

Where the certifier has numbered all causes or lines in Part I, that is, 1, 2, 3, etc., the
originating antecedent is selected by applying Selection Rule 2. In the application of this
rule, consideration is given to all causes which are numbered whether or not the
numbering is extended into Part II. This provision applies whether or not the “due to” on
lines I(b), I(c), and/or 1(d) are marked through.

Codes for Record
I (a) 1. Coronary occlusion 1219 E149 110 I709 N289 J1110
(b) 2. Diabetes, chronic, severe
(c) 3. Hypertension and arteriosclerosis
4. Renal disease
11 5. Influenza, 1 week

Code to coronary occlusion (1219) by applying Selection Rule 2.

Where part of the causes in Part I are numbered, the interpretation is made on an
individual basis.

Codes for Record
I (a) Bronchopneumonia J180
(b) 1. Cancer of stomach C169 EI149

(c) 2. Diabetes

Code to cancer of stomach (C169) by applying Selection Rule 1. The conditions
numbered 1. and 2. are considered as if they were reported on I(b).
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R. Terms that stop the sequence

Includes:
Cause not found No specific etiology identified
Cause unknown No specific known causes
Cause undetermined Nonspecific causes
Could not be determined Not known
Etiology never determined Obscure etiology
Etiology not defined Undetermined
Etiology unexplained Uncertain
Etiology unknown Unclear
Etiology undetermined Unexplained cause
Etiology unspecified Unknown
Final event undetermined ? Cause

Immediate cause not determined ? Etiology
Immediate cause unknown

S. Querying cause of death

Because the selection of the underlying cause of death is based on how the physician
reports causes of death as well as what he reports, State and local vital statistics offices
should query certifying physicians where there is doubt that the manner of reporting
reflects the true underlying cause of death. Querying is most valuable when carried out by
persons who are thoroughly familiar with mortality medical classification.

It is possible to choose a presumptive underlying cause for any cause-of-death
certification no matter how poorly reported. However, selecting the cause by arbitrary
rules (Rules 1-3) is not only difficult and time consuming, but the end results often are not
satisfactory. No set of arbitrary procedures can deduce what was in the physician’s mind
when he certified the cause of death. Querying can be used to great advantage to inform
physicians of the proper method of reporting causes of death. It is hoped that intensive
querying and other educational efforts will reduce the necessity of resorting to arbitrary
rules, and at the same time improve the quality and completeness of the reporting.

When a certifier is queried about a particular cause or for inadequate or missing
information he may or may not have at hand, the query should be specific. It should be
worded in such a manner that it requires a minimum amount of the certifier’s time. When
the queries are sufficiently specific to elicit specific replies, the final coding should reflect
this additional information from the certifier.

The NCHS uses the additional information (Al) filmed following the record or received on
a separate supplemental document in assigning the underlying cause of death.
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Codes for Record
I (a) Congestive heart failure 1500
(b) Renal disease NO059
Al Renal disease was nephritis

Code to N059, unspecified nephritic syndrome. It is assumed the query was to
establish the specific renal disease.

Codes for Record

I (a) Congestive heart failure 1500
(b) Hypostatic pneumonia J182
(c) C349

Al Underlying cause was cancer of lung

Code to C349, cancer of lung. It is assumed the query was to establish the cause of
the hypostatic pneumonia.

Codes for Record
[ (a) Pulmonary embolism 1269
(b) Myocarditis 1514
(c) Arteriosclerosis 1709
(d) C269

Al Underlying cause was cancer of g.i. tract

Code to I514, myocarditis. The additional information cannot be used to replace the
reported underlying cause. The reply alone is not sufficient. If this case was
queried, either the question or the circumstances of why the Al was included should
also have been reported. If the Al had included “the conditions on (b) and (¢)
should be in Part II,” the reply would have been self-explanatory.
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SECTION IV
CLASSIFICATION OF CERTAIN ICD CATEGORIES

A. Infrequent and Rare Causes of Death in the United States

The ICD contains conditions which are infrequent causes of death in the United States. If
one of these conditions (see Appendix A) is reported as a cause of death, the

diagnosis should have been confirmed by the certifier or the State Health Officer when it
was first reported. A notation of confirmation should be recorded on the copy of the
certificate sent to NCHS. In the absence of this notation, the NCHS coder will code the
disease as stated; the State Health Officer will be contacted at the time of reconciliation of
rejected data record by control cycle to confirm the accuracy of the certification.

B. Coding Specific Categories

The following are the international linkages and notes with expansions and additions
concerning the selection and modification of conditions classifiable to certain ICD-10
categories. They are listed in tabular order. Notes dealing with linkages appear at the
category from which the combination is EXCLUDED. Therefore, reference should be
made to the category or code within parentheses before making the final code assignment.
For a more complete listing, refer to NCHS Instruction Manual, Part 2c, ICD-10 ACME
Decision Tables for Classifying the Underlying Causes of Death, 2005.

The following notes often indicate that if the provisionally selected code, as indicated in
the left-hand column, is present with one of the conditions listed below it, the code to be
used is the one shown in bold type. There are two types of combination:

“with mention of” means that the other condition may appear anywhere on the certificate;
“when reported as the originating antecedent cause of” means that the other condition
must appear in a correct causal relationship or be otherwise indicated as being “due to” the
originating antecedent cause.
A00-B99 Certain infectious and parasitic diseases
Except for human immunodeficiency virus [HIV] disease (B20-B24),

when reported as the originating antecedent cause of a malignant
neoplasm, code C00-C97.
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A09

AlS.-

Al16.0

Alé.1

Al16.2-9

Al7.-
Al8.-

A22.-

Diarrhea and gastroenteritis of presumed infectious origin

In the United States, any terms listed in A09 without further specification

are assumed to be of noninfectious origin. These conditions should be

classified to K52.9. Only if the listed conditions are stated as

“infectious,” “septic,” “dysenteric,” or “epidemic,” should they be

classified to A09.

Respiratory tuberculosis, bacteriologically and histologically confirmed

Not to be used for underlying cause mortality coding.

Tuberculosis of lung, bacteriologically and histologically negative

Tuberculosis of lung, bacteriological and histological examination not
done

Not to be used for underlying cause mortality coding.

Respiratory tuberculosis, not confirmed bacteriologically or histologically

with mention of:

J60-J64 (Pneumoconiosis), code J65

Tuberculosis of nervous system
Tuberculosis of other organs

with mention of:

Al6.- (Respiratory tuberculosis), code Al6.-, unless reported as the
originating antecedent cause of and with a specified duration exceeding
that of the condition in A16.-

Anthrax

Not to be used as the underlying cause if reported with accident,
homicide, suicide anywhere on the record, undetermined in the
Manner of Death box only, or designated as an act of terrorism. Code
accident (X58), homicide (Y08), suicide (X83), undetermined (Y33),
or terrorism (U016)

112 2a  January 2005



Section IV - Classification of Categories

A35

A39.2
A39.3
A39.4

A40.-
A41.-
A46

Other tetanus
INCLUDES: accidents with mention of tetanus

Codes for Record
I (a) Tetanus A35
(b) Contusion, foot S903
IT Accident: Fall W19
Code to tetanus (A35).
Codes for Record
[ (a) Tetanus A35
(b) Fracture of hip S720
II X59
Code to tetanus (A35).

Acute meningococcemia
Chronic meningococcemia
Meningococcemia, unspecified

with mention of:

A39.0 (Meningococcal meningitis), code A39.0
A39.1 (Waterhouse-Friderichsen syndrome), code A39.1

Streptococcal septicemia
Other septicemia
Erysipelas

Code to these diseases when they follow a superficial injury (any
condition in S00, S10, S20, S30, S40, S50, S60, S70, S80, S90, TOO,
T09.0, T11.0), or first degree burn; when they follow a more serious
injury, code to the external cause of the injury.

Codes for Record
I (a) Septicemia A419
(b) Contusion, foot S903
I Accident: Fall W19

Code to Septicemia (A419).
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A49.-

A80.9

B20-B24

B22.7

Codes for Record

I (a) Septicemia A419
(b) Fracture of hip S720
II X59

Code to external event causing fracture of hip (X59).
Bacterial infection of unspecified site

This category INCLUDES infection by bacterial organisms unspecified as
to location or disease and not classified elsewhere. Specific disease
conditions indicated to have been bacterial in origin are classified to the
specified disease rather than to A49. Examples: staphylococcal enteritis
is classified to A04.8 and pseudomonas pneumonia is classified to J15.1.

Acute poliomyelitis, unspecified

This category INCLUDES poliomyelitis specified as acute unless there is
clear indication that death occurred more than one year after the onset of
poliomyelitis. It also INCLUDES poliomyelitis not specified as acute if it
is clearly indicated that death occurred less than one year after onset of
the poliomyelitis. Otherwise, poliomyelitis should be assigned to Sequela
of poliomyelitis (B91).

Human immunodeficiency virus [HIV] disease

Conditions classifiable to two or more subcategories of the same category
should be coded to the .7 subcategory of the relevant category (B20 or
B21).

If a condition classifiable to categories A00-B19, B25-B49, B58-B64,
B99, to which sequela rules apply, is mentioned on the record with HIV
(B200-B24, R75), use the active phase of the condition in the application
of selection and modification rules.

HIV disease with multiple diseases classified elsewhere

This subcategory should be used when conditions classifiable to two or
more categories from B20-B22 are listed on the certificate.
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B34

B95-B97

C00-D48

Viral infection of unspecified site

This category INCLUDES viral infections unspecified as to location or
disease and not classified elsewhere. Specific disease conditions
indicated to have been viral in origin are classified to the specific disease
rather than to B34. Examples: adenovirus enteritis is classified to A082,
and acute viral bronchitis is classified to J208.

Bacterial, viral and other infectious agents
Not to be used for underlying cause mortality coding.
Neoplasms

Separate categories are provided in ICD-10 for coding malignant primary
and secondary neoplasms (C00-C96), Malignant neoplasms of
independent (primary) multiple sites (C97), carcinoma in situ (D00-D09),
benign neoplasms (D10-D36), and neoplasms of uncertain or unknown
behavior (D37-D48). Categories and subcategories within these groups
identify sites and/or morphological types.

Morphology describes the type and structure of cells or tissues (histology)
as seen under the microscope and the behavior of neoplasms. The ICD
classification of neoplasms consists of several major morphological
groups (types) including the following:

Carcinomas including squamous cell carcinoma and adenocarcinoma

Sarcomas and other soft tissue tumors including mesotheliomas

Lymphomas including Hodgkin’s lymphoma and non-Hodgkin’s
lymphoma

Site-specific types (types that indicate the site of the primary
neoplasm)

Leukemias

Other specified morphological groups

The morphological types of neoplasms are listed in ICD-10 following
Chapter XX in Volume 1. They are also described in Volume 3 (the
Alphabetical Index) with their morphology code and with an indication as
to the coding by site. The morphological code numbers consist of five
characters: the first four identify the histological type of the neoplasm and
the fifth, following a slash, indicates its behavior. These morphological
codes (M codes) are not used by NCHS for coding purposes.
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The behavior of a neoplasm is an indication of how it will act. The
following terms describe the behavior of neoplasms:

Benign (non-malignant) D10-D36

Uncertain or unknown behavior D37-D48
(undetermined whether benign or malignant)

In-situ (confined to one site) D00-D09

Malignant, primary site (capable of rapid growth C00-C76,
and of spreading to nearby and distant sites) C80-C97

Malignant secondary (spread from another C77-C79

site; metastasis)

Morphology, behavior, and site must all be considered when coding
neoplasms. Always look up the morphological type in the Alphabetical
Index before referring to the listing under “Neoplasm” for the site. This
may take the form of a reference to the appropriate column in the
“Neoplasm” listing in the Index when the morphological type could
occur in several organs. For example:

Adenoma, villous (M8261/1) - see Neoplasm, uncertain behavior

Or to a particular part of that listing when the morphological type
originates in a particular type of tissue. For example:

Fibromyxoma (M8811/0) - see Neoplasm, connective tissue, benign.

The Index may give the code for the site assumed to be most likely when
no site is reported in a morphological type. For example:

Adenocarcinoma

- pseudomucinous (M8470/3)
- - specified site - see Neoplasm, malignant
- - unspecified site C56
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Or the Index may give a code to be used regardless of the reported site
when the vast majority of neoplasms of that particular morphological type
occur in a particular site. For example:

Nephroma (M8960/3) C64

Unless it is specifically indexed, code a morphological term ending in
“osis” in the same way as the tumor name to which “osis” has been added
is coded. For example, code neuroblastomatosis in the same way as
neuroblastoma. However, do not code hemangiomatosis which is
specifically indexed to a different category in the same way as
hemangioma.

All combinations of the order of prefixes in compound morphological
terms are not indexed. For example, the term “chondrofibrosarcoma”
does not appear in the Index, but “fibrochondrosarcoma” does. Since the
two terms have the same prefixes (in a different order), code the
chondrofibrosarcoma the same as fibrochondrosarcoma.

A. Malignant neoplasms

When a malignant neoplasm is considered to be the underlying cause of death, it is most
important to determine the primary site. Morphology and behavior should also be taken
into consideration. Cancer is a generic term and may be used for any morphological
group, although it is rarely applied to malignant neoplasms of lymphatic, hematopoietic
and related tissues. Carcinoma is sometimes used incorrectly as a synonym for cancer.
Some death certificates may be ambiguous if there was doubt about the primary site or
imprecision in drafting the certificate. In these circumstances, if possible, the certifier
should be asked to give clarification.

The categories that have been provided for the classification of malignant neoplasms
distinguish between those that are stated or presumed to be primary (originate in) of the
particular site or types of tissue involved, those that are stated or presumed to be
secondary (deposits, metastasis, or spread from a primary elsewhere) of specified sites,
and malignant neoplasms without specification of site.

These categories are the following:
C00-C75 Malignant neoplasms, stated or presumed to be primary, of specified sites
and different types of tissue, except lymphoid, hematopoietic, and related

tissue

C76 Malignant neoplasms of other and ill-defined sites
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Cr7-C79 Malignant secondary neoplasm, stated or presumed to be spread from
another site, metastases of sites, regardless of morphological type of
neoplasm

C80 Malignant neoplasm of unspecified site (primary) (secondary)

C81-C96 Malignant neoplasms, stated or presumed to be primary, of lymphoid,
hematopoietic, and related tissue

C97 Malignant neoplasms of independent (primary) multiple sites

In order to determine the appropriate code for each reported neoplasm, a number of factors
must be taken into account including the morphological type of neoplasm and qualifying
terms. Assign malignant neoplasms to the appropriate category for the morphological
type of neoplasm, e.g. to the code shown in the Index for the reported term.
Morphological types of neoplasm include categories C40 - C41, C43, C44, C45, C46,
C47, C49, C70 - C72, and C80. Specific morphological types include:

C40-C41  Malignant neoplasm of bone and articular cartilage of other and
unspecified sites

Osteosarcoma

Osteochondrosarcoma

Osteofibrosarcoma

Any neoplasm cross-referenced as “See also Neoplasm, bone, malignant”

Code for Record
I (a) Osteosarcoma of leg C402

Code to osteosarcoma leg (C402). Code the morphological type
“Osteosarcoma” to Neoplasm, bone, malignant.

C43 Malignant melanoma of skin
Melanosarcoma
Melanoblastoma

Any neoplasm cross-referenced as “See also Melanoma”

Code for Record
I (a) Melanoma C439

Code to melanoma, (C439) unspecified site as indexed.
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C44

C49

Code for Record
[ (a) Melanoma of arm C436

Code to melanoma of arm (C436) as indexed under site classification.

Code for Record
I (a) Melanoma of stomach C169

Code to melanoma of stomach (C169). Since stomach is not found
under Melanoma in the Index, the term should be coded by site under
Neoplasm, malignant, stomach.

Other malignant neoplasm of skin
Basal cell carcinoma
Sebaceous cell carcinoma

Any neoplasm cross-referenced as “See also Neoplasm, skin, malignant”

Code for Record
[ (a) Sebaceous cell carcinoma nose C443

Code to sebaceous cell carcinoma nose (C443). Code the
morphological type “Sebaceous cell carcinoma” to Neoplasm, skin,
malignant.

Malignant neoplasm of other connective and soft tissue

Liposarcoma

Rhabdomyosarcoma

Any neoplasm cross-referenced as “See also Neoplasm, connective tissue,
malignant”

Code for Record
I (a) Rhabdomyosarcoma abdomen C494

Code to rhabdomyosarcoma abdomen (C494). Code the
morphological type “Rhabdomyosarcoma” to Neoplasm, connective
tissue, malignant.

Code for Record
I (a) Sarcoma pancreas C259

Code to sarcoma pancreas (C259). Code the morphological type
“Sarcoma” to Neoplasm, connective tissue, malignant. Refer to the
“Note” under Neoplasm, connective tissue, malignant, concerning sites
which do not appear on this list.
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Code for Record
I (a) Angiosarcoma of liver C223
Code angiosarcoma of liver as indexed.
Code for Record
I (a) Kaposi’s sarcoma of lung C467
Code Kaposi’s sarcoma of lung to Kaposi’s, sarcoma, specified
site (C467).
C80 Malignant neoplasm without specification of site
Cancer
Carcinoma
Malignancy

Malignant tumor or neoplasm
Any neoplasm cross-referenced as “See also Neoplasm, malignant”

Code for Record
I (a) Carcinoma of stomach C169

Code to carcinoma of stomach (C169) as indexed.

C81-C96 Malignant neoplasms of lymphoid, hematopoietic and related tissue

Leukemia
Lymphoma
Code for Record
I (a) Lymphoma of brain C859

Code to lymphoma NOS (C859). Neoplasms in C81-C96 are coded by
morphological type and not by site.
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B. Neoplasm stated to be secondary

Categories C77-C79 include secondary neoplasms of specified sites regardless of the
morphological type of the neoplasm. The Index contains a listing of secondary neoplasms
of specified sites under “Neoplasm.” If a secondary neoplasm of specified site is reported,
code to the morphological type, unless it is a C80 morphological type. If the
morphological type is C80, code to the secondary neoplasm.

Code for Record
[ (a) Secondary carcinoma of intestine C785
Code to secondary carcinoma of intestine (C785).
Codes for Record
I (a) Secondary melanoma of lung C439 C780

Code to melanoma of unspecified site (C439).

C. Malignant neoplasms with primary site indicated

If a particular site is indicated as primary, it should be selected, regardless of the position
on the certificate or whether in Part I or Part II. If the primary site is stated to be

unknown, see Section H. The primary site may be indicated in one of the following ways:

1. Two or more sites with the same morphology are reported and one site is specified as
primary in either Part I or Part II.

Codes for Record
I (a) Carcinoma of bladder C791

II Primary in kidney Co4

Code to malignant neoplasm of kidney (C64).

2. The specification of other sites as “secondary,” “metastases,” “metastasis,”
“spread” or a statement of “metastasis NOS” or “metastases NOS.”

Codes for Record
I (a) Carcinoma of breast C509
(b) Secondaries in brain C793

Code to malignant neoplasm of breast (C509), since another site is specified as
secondary.
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3. Morphology indicates a primary malignant neoplasm.

If a morphological type implies a primary site, such as hepatoma, consider this as if
the word “primary” had been included.

Codes for Record

I (a) Metastatic carcinoma C80
(b) Pseudomucinous C56
adenocarcinoma

Code to malignant neoplasm of ovary (C56), since pseudomucinous
adenocarcinoma of unspecified site is assigned to the ovary in the Alphabetical
Index.

If two or more primary sites or morphologies are indicated, these should be
coded according to Sections D, E and G.

D. Independent (primary) multiple sites (C97)

The presence of more than one primary neoplasm could be indicated in one of the
following ways:

e mention of two different anatomical sites
e two distinct morphological types (e.g. hypernephroma and intraductal carcinoma)
¢ by a mix of a morphological type that implies a specific site, plus a second site

It is highly unlikely that one primary would be due to another primary malignant
neoplasm except for a group of malignant neoplasms of lymphoid, hematopoietic, and
related tissue (C81 - C96), within which, one form of malignancy may terminate in
another (e.g. leukemia may follow non-Hodgkin’s lymphoma).

If two or more sites mentioned in Part I are in the same organ system, see Section E. If the
sites are not in the same organ system and there is no indication that any is primary or
secondary, code to malignant neoplasms of independent (primary) multiple sites (C97),
unless all are classifiable to C81-C96, or one of the sites mentioned is a common site of
metastases or the lung (see Section G).

Codes for Record
[ (a) Cancer of stomach 3 months C169
(b) Cancer of breast 1 year C509

Code to malignant neoplasms of independent (primary) multiple sites (C97), since
two different anatomical sites are mentioned and it is unlikely that one primary
malignant neoplasm would be due to another.
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Codes for Record
I (a) Hodgkin’s disease C819
(b) Carcinoma of bladder C679

Code to malignant neoplasms of independent (primary) multiple sites (C97), since
two distinct morphological types are mentioned.

Codes for Record
I (a) Acute lymphocytic leukemia C910
(b) Non-Hodgkin’s lymphoma C859

Code to non-Hodgkin’s lymphoma (C859), since both are classifiable to
C81-C96 and the sequence is acceptable.

Codes for Record
I (a) Leukemia C959
(b) Non-Hodgkin’s lymphoma C859
(c) Carcinoma of ovary C56

Code to malignant neoplasms of independent (primary) multiple sites (C97), since,
although two of the neoplasms are classifiable to C81-C96, there is mention of

another morphology.

Codes for Record
I (a) Leukemia C959
II Carcinoma of breast C509

Code to leukemia (C959) because the carcinoma of breast is in Part II. When dealing
with multiple sites, only sites in Part I of the certificate should be considered (see
Section E).

E. Multiple sites

When dealing with multiple sites, generally only sites reported together in Part I or
together in Part II of the certificate should be considered except for linkages provided for
in the Classification.

If malignant neoplasms of more than one site are entered on the certificate, the site listed

as primary should be selected. If there is no indication whether primary or secondary, see
Sections C, D and G.
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1.

More than one neoplasm of lymphoid, hematopoietic or related tissue

If two or more morphological types of malignant neoplasm occur in lymphoid,
hematopoietic or related tissue (C81-C96), code according to the sequence given
since these neoplasms sometimes terminate as another entity within C81-C96. Acute
exacerbation of, or blastic crisis (acute) in, chronic leukemia should be coded to the
chronic form.

Codes for Record
I (a) Acute lymphocytic leukemia C910
(b) Non-Hodgkin’s lymphoma C859

Code to non-Hodgkin’s lymphoma (C859).

Codes for Record
[ (a) Acute and chronic C910 (911
lymphocytic leukemia

Code to chronic lymphocytic leukemia (C911).

Multiple sites in the same organ/organ system

Malignant neoplasm categories providing for overlapping sites designated by .8 are
not used unless a site is specifically indexed to one of these categories, e.g. anorectum
cancer.

If the sites mentioned are in the same organ/organ system .9 subcategories should be
used. This applies when the certificate describes the sites as one site “and” another or
if the sites are mentioned on separate lines. If one or more of the sites reported is a
common site of metastases, see Section G.

a. If there is mention of two subsites in the same organ, code to the .9 subcategory of
that three-character category.
Codes for Record
I (a) Carcinoma of descending C186 C187
colon and sigmoid

Code to malignant neoplasm of colon (C189) since both sites are subsites of
the same organ.
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Codes for Record
[ (a) Carcinoma of head of C250
pancreas
(b) Carcinoma of tail of pancreas C252

Code to malignant neoplasm of pancreas, unspecified (C259) since both sites
are subsites of the same organ.

b. If two or more sites are mentioned and all are in the same organ system, code to
the .9 subcategory of that organ system, as in the following list:

C150-C269 Digestive system

C300-C399 Respiratory system

C400-C419  Bone and articular cartilage of limbs, other and unspecified sites
C490-C499  Connective and soft tissue

C510-C579  Female genital organ

C600-C639  Male genital organ

C64-C689 Urinary organ

C700-C729  Central nervous system

C73-C759 Thyroid and other endocrine glands

Codes for Record
[ (a) Pulmonary embolism 1269
(b) Cancer of stomach C169
(c) Cancer of gallbladder C23

Code to ill-defined sites within the digestive system (C269). Stomach and
gallbladder are in the same organ system and reported together in the same
part.
Codes for Record
I (a) Carcinoma of vagina C52 C539
and cervix

Code to malignant neoplasm of female genital organs (C579). Vagina and
cervix are in the same organ system and are reported together in the same part.

c. If there is no available .9 subcategory or different organ systems are reported,
code to malignant neoplasms of independent (primary) multiple sites (C97).

Codes for Record
I (a) Cardiac arrest 1469
(b) Carcinoma of prostate Co61 C679

and bladder

Code to malignant neoplasms of independent (primary) multiple sites (C97),
since there is no available .9 subcategory.
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d. Although, generally only sites in Part I should be considered, the Classification
provides linkages for certain sites when reported anywhere on the certificate.

Codes for Record
I (a) Carcinoma of esophagus C159
(b)
()
II Carcinoma of stomach C169

Code to malignant neoplasm of esophagus and stomach (C160). Combine
other parts of esophagus, C152 or C155 and stomach, C169 to code C160 in
the same manner.

Codes for Record

I (a) Cancer of sigmoid colon C187
(b)
(©)

II Cancer of rectum C20

Code to malignant neoplasm of rectum and colon (C19). Combine
colon NOS, C189 and rectum, C20 to code C19 in the same manner.

3. Other exceptions to the multiple sites concept

The following examples are exceptions to the multiple sites concept. Even
though the malignant neoplasms are reported in Part [ and Part II, apply the
linkage as provided by the Classification and Part 2c, Modification Table

(Table E).
Codes for Record
I (a) Cholangiocarcinoma C221
IT Hepatoma C220
Code to hepatoma (C220).
Codes for Record
I (a) Kaposi’s sarcoma of C462
soft palate
II Kaposi’s sarcoma of skin C460

Code to Kaposi’s sarcoma of multiple organs (C468).

126 2a  January 2005



Section IV - Classification of Categories

Codes for Record
I (a) Carcinoma of facial C770
lymph nodes
II Carcinoma of axillary lymph nodes C773

Code to malignant neoplasm of lymph nodes of multiple regions (C778).

Codes for Record

I (a) Small cleaved cell C831
diffuse lymphoma
IT Histiocytic follicular lymphoma C822

Code to mixed small cleaved and large cell follicular lymphoma (C821).

Also, in the same manner, combine C820 and C822 to code C821; combine
C833 and C830 to code C832; and combine C830 and C833 to code C832.

F. Implication of malignancy

Mention on the certificate (anywhere) that a neoplasm (D00-D449, D480-D489) has
produced secondaries (C77-C79) according to the Index or instructions, or is stated as
metastases NOS, or metastases of a site means that the neoplasm must be coded as
malignant, even though this neoplasm without mention of metastases would be classified
to some other section of Chapter II.

Codes for Record
[ (a) Brain metastasis C793
(b) Lung tumor C349
Code to malignant lung cancer (C349).
Codes for Record
[ (a) Metastatic involvement of chest wall C798
(b) Carcinoma in situ of breast C509

Code to malignant carcinoma of breast (C509).
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G. Metastatic neoplasm

When a malignant neoplasm spreads or metastasizes it generally retains the same
morphology even though it may become less differentiated. Some metastases have such a
characteristic microscopic appearance that the pathologist can infer the primary site with
confidence, e.g. thyroid. Widespread metastasis of a carcinoma is often called
carcinomatosis. The adjective “metastatic” is used in two ways - sometimes meaning a
secondary from a primary elsewhere and sometimes denoting a primary that has given rise
to metastases. Neoplasms qualified as metastatic are always malignant, either primary or
secondary.

Although malignant cells can metastasize anywhere in the body, certain sites are more
common than others and must be treated differently (see list of common sites of
metastases). However, if one of these sites appears alone on a death certificate and is not
qualified by the word “metastatic,” it should be considered primary.

Common sites of metastases

Bone Lymph nodes
Brain Mediastinum
Central nervous system Meninges
Diaphragm Peritoneum
Heart Pleura
[1l-defined sites (sites classifiable to C76)  Retroperitoneum
Liver Spinal cord
Lung
Code for Record
I (a) Cancer of brain C719

Code to primary cancer of brain since it is reported alone on the certificate.

=  Special instruction: lung

The lung poses special problems in that it is a common site for both metastases and
primary malignant neoplasms. Lung should be considered as a common site of
metastases whenever it appears in Part I with sites not on this list. If lung is
mentioned anywhere on the certificate and the only other sites are on the list of
common sites of metastases, consider lung primary. However, when the bronchus or
bronchogenic cancer is mentioned, this neoplasm should be considered primary.
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Code for Record
I (a) Carcinoma of lung C349

Code to malignant neoplasm of lung since it is reported alone on the certificate.

Codes for Record
I (a) Cancer of bone C795
(b) Carcinoma of lung C349

Code to primary malignant neoplasm of lung (C349) since bone is on the list of
common sites of metastases and lung can, therefore, be assumed to be primary.

Codes for Record
[ (a) Carcinoma of bronchus C349
(b) Carcinoma of breast C509

Code to malignant neoplasms of independent (primary) multiple sites (C97)
because bronchus is excluded from the list of common sites.

= Special Instruction: lyvmph node

Malignant neoplasm of lymph nodes not specified as primary should be assumed to
be secondary.

Code for Record
I (a) Cancer of cervical lymph nodes C770

Code to secondary malignant neoplasm of cervical lymph nodes (C770).

1. Only one site reported and it’s a common site of metastases

If one of the common sites of metastases, except lung, is described as metastatic
and no other site or morphology is mentioned, code to secondary neoplasm of the site
(C77-C79). If the single site is lung, qualified as metastatic, code to primary of lung.

Code for Record
I (a) Metastatic brain cancer C793

Code to secondary malignant neoplasm of brain (C793).
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Code for Record
[ (a) Metastatic carcinoma C349
of lung

Code to malignant neoplasm of lung (C349).

2. All sites reported are common sites of metastases

If all sites reported (anywhere on the record) are on the list of common sites of
metastases, code to unknown primary site of the morphological type involved, unless
lung is mentioned, in which case code to malignant neoplasm of lung (C349).

Codes for Record
I (a) Cancer of liver C787
(b) Cancer of abdomen C798

Code to malignant neoplasm without specification of site (C80), since both are
on the list of common sites of metastases. (Abdomen is one of the ill-defined
sites included in C76.-.)

Codes for Record
[ (a) Cancer of brain C793
(b) Cancer of lung C349

Code to cancer of lung (C349), since lung in this case is considered to be primary,
because brain, the only other site mentioned, is on the list of common sites of
metastases.

3.  One of the sites reported is a common site of metastases

If only one of the sites mentioned is on the list of common sites of metastases or lung,
code to the site not on the list.

Codes for Record
I (a) Cancer of lung C780
(b) Cancer of breast C509

Code to malignant neoplasm of breast (C509). In this case, lung is considered to
be a metastatic site because breast is not on the list of common sites of metastases.
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4,

Common sites reported with other sites or morphological types

If one or more of the sites mentioned is a common site of metastases (see list of
common sites of metastases) but two or more sites or different morphological types
are also mentioned, code to malignant neoplasms of independent (primary) multiple
sites (C97) (see Section D). If sites are in the same organ system see Section E.

Codes for Record
I (a) Cancer of liver C787
(b) Cancer of bladder C679
(c) Cancer of colon C189

Code to malignant neoplasms of independent (primary) multiple sites (C97), since
liver is on the list of common sites of metastases and there are still two other
independent sites.

5. Multiple sites with none specified as primary

If one of the common sites of metastases, excluding lung, is reported anywhere on the
certificate with one or more site(s), or one or more morphological type(s), none
specified as primary, code to the site or morphological type not on list of common
sites.

Codes for Record
I (a) Cancer of stomach C169
(b) Cancer of liver C787

Code to malignant neoplasm of stomach (C169). The cancer of liver is presumed
secondary because it is on the list of common sites.

Codes for Record
I (a) Peritoneal cancer C786
II Mammary carcinoma C509

Code to malignant neoplasm of breast (C509). The peritoneal cancer is presumed
secondary because it is on the list of common sites.
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Codes for Record
[ (a) Brain carcinoma C793
I Melanoma of scalp C434

Code to melanoma of scalp (C434). The brain carcinoma is presumed secondary
because it is on the list of common sites.

NOTE: If a malignant neoplasm of lymphatic, hematopoietic, or related tissue
(C81-C96) is reported in one part and one of the common sites of
metastases is mentioned in the other part, code to the malignant
neoplasm reported in Part I.

Codes for Record
[ (a) Brain cancer C719
II Lymphoma C859

Code to malignant brain cancer (C719). Since the condition in Part I is a
malignant neoplasm of lymphatic, hematopoietic, or related tissue, only Part I
conditions are considered.

Codes for Record
[ (a) Brain cancer C793
(b) Lymphoma C859

Code to lymphoma (C859). Brain cancer is presumed secondary, because it is
reported in the same part as a malignant neoplasm of lymphatic, hematopoietic, or
related t